XSEAMICCDOHREBTZR BHRAICHED +HICEBBFEL TS L,
Before beginning assembly, please read these instructions thoroughly.

linferno)lllZ 16Ty

1:8 SCALE RADIO CONTROLLED .21~.28 ENGINE POWERED 4WD STADIUM TRUCK
1>77—/ MP10T

KYOSHC
MofarS/)orts

IKCYyOSHO
THE FINEST RADIO CONTROL MODELS

INSTRUCTION MANUAL

H R INDEX
OZL2DHDFEEFEIAE SAFETY PRECAUTIONS 2~5
@y NDMICZES X %Y ITEMS REQUIRED FOR OPERATION . 6~7
@ JORD%EfE PREPARE RADIO TRANSMISSION oo 7
@EIITRIMDERE BEFORE YOU BEGIN . . 8~9
@> ) — {77 /X—YEEK ARRANGEMENT OF PLASTIC PARTS ON RUNNERS ... 10 ~ 11
@ R R DAL T ASSEMBLY . 12 ~ 45
@ ] EXPLODED VIEW . 46 ~ 51
@AXRTIN\—=Y - AT 3 /)\—Y YU XK~ SPARE PARTS & OPTIONAL PARTS .. ... 52 ~ 61
] = )
N\ REDHDERER A\ UNDER SAFETY PRECAUTIONS
COFERIRMERRIMETIRH D FEA! This radio control model is not a toy!
Q@ DEMIEE VMEREZRIET D& SICHEISNTWE T, M TITHNENRA @It's highly recommended that first-time enthusiasts seek the advice of an
(&, #RZRBH> TWBAILT RINA REZIFHERICHIITTLLEE W, experienced modeler before operating this vehicle.
QNS VRN HBDT, ML THEERBHDROFNE ENVBWAITHTE B> @Keep out of the reach of children!
TLEE W, @Observe all safety precautions when operating this model. You are
@FHN U TEULDEFIZ. F—DEREEZ TREEERLTHS, BFEE- responsible for this vehicle's proper maintenance and safe operation.
TEELIHLIEE L, @Always keep this instruction manual for quick reference.
O T, HEBNVDOTHERENZ LS ICATICEEL T RE L, @Taking out liability insurance is recommended.
\ @ VIAVRRICIMAL TRLICEUAHAEL &£ 5, )y
KUBHERDI 0, FERMABELEET 2IBENHDET, *SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT PRIOR NOTICE. No. 33017

© Copyright 2022 KYOSHO CORPORATION / SRR a5
33017-T02



BELD-HDEXREIE SAFETY PRECAUTIONS

HHIIT - EFTOHIICBH T BTRAL LS,
Please read carefully before assembling and operating your model.

BEVY—Y ERPERICERBRENRET IUEEDIHZBIRERVLET,

WARNING! : This symbol indicates where caution is essential to avoid injury to yourself or others.
Bikv—7 EBRPHEORERE LS. PoTRWIBWI EZRLET,
PROHIBITED : This symbol points out actions that you should NOT do to avoid possible damage

or accidents.

@ CDEmIE. ARHREREMRII T, MRTREBDIEA !
This product is a fully functional radio control model. It is not a toy!

@ COEMERELTOHIC, ETHDHEILTY, ETROAVTFYRA, ATV avoRBLELEEIBVET,
To enjoy this model to its fullest, complete assembly properly, perform maintenance and add optional upgrades as desired.

@7 I AVEEBBPABROE RIS, FVHFZRD EXELERDTN. RBEPR (BEFR) RhOMREENSHD XTI,
Improper usage of Alkaline cells or rechargeable batteries may damage the electronics of the car and/or the radio.

COEMEREICPRSHICTRDEEREZ, BDITRFH LIV,
In order to operate the model safely, adhere to following instructions:

Vs

Ve
BE *CORMAZTFTSBVWEEMPEFICERBGREDRET SAREMENHIEHRERLE T,
Warning ! *Here are some possibilities of significant damage to life and/or body, if the following explanations are not adhered to:
\_
4
=
A )
u" y
ik
PROHIBITED
P A THIC NS HAEEBEETRHEH LS W, Ffo, MBI TICHE B> Tt IR - MR IEHERTIC LR W TS W,
niaiR. BRZR<M>TWBART RS X zRIFHERICHEIITS BEPERRENREDRERICHD £,
fEE W, Never disassemble or install batteries with the polarity reversed.
Before you begin, read the manual thoroughly. First time builders should It's hazardous and will cause damage to the batteries and/or electronics.

seek advice from modelers who have experience in assembling models.




Rk
PROHIBITED

P NSRRI, ED BRI BDEFT DT, +NERELTLIZE W,
oo NSBREFIROWDZATOEE - REFS T TS,

This product includes many small, sharp objects, so it should be kept out
of the reach of children.

PROHIBITED

P 7 OREROEBEREN DRV EE,
B> T2 &Y MO—INTERLAD, REPERORRIC
BDERI,
Always check the radio batteries!
With weak dry batteries, transmission and reception of the radio fall off.
Models may become out of control under such condition, which may
cause serious accidents.

T
GT\ H >

Rk
PROHIBITED

P-EE - ATH - HROEL TREHETIBANTIIEEI W,
ERORREBZDFT,
Do not operate in crowded places, near children or pets, or on public
streets - it may cause serious injury.

Rk
PROHIBITED

P-EOEBENEH L L\,
FCICETEFLELVTRERZRARTLLEZ V. REFTHOEXETSE
&, BOBMEPSEROFRERICED XY,
When the model is behaving strangely . .!
Immediately stop the model and check the reason. Do not operate the
model until the problem is solved. This may lead to further trouble and
unforeseen accidents!

Rk
PROHIBITED

P ETS BTV RWSAT,
1. BRDEL, REBE,
2. ER, BFWVWEI B,

1. in residential districts and parks!
2. indoors and in limited space!

MANCTAZSEIRERICKEDET, oo WelbULih, ADEKRICAD T,
Operate your model ONLY on designated areas, race tracks and other spacious areas. Do NOT operate it:

* Non-observance of the above may be cause for personal injuries and property damages.

.




(

BE *BRPTHEDRBRBLED ). RO EZBTETDLIEEW,
Warning ! *In order to avoid accidents and personal injury, be sure to observe the following:
L
4
e
g @j PROHIBITED
AR O EUR W D3E R, Handling fuel safely:
1. BV BTENT, 1. Handle fuel only outdoors!
2 BRAY O—RElzh I ER, 2. Only use glow fuel for radio control models!
3. AKUTIFHEXTITHE D 2, 3. Never use fuel indoors or in places with open fires and sources of heat!
4. BRATED. BlcAND LixW, 4. Never swallow fuel or let it into your eyes!
5 R, FvvFzLonbiEHHED 5. Store fuel only in cool, dry and dark places out of children's reach!
FORIRWSEEFTICE <, Tightly shut the cap!
6. ERBOEEEIF. KRITEITFANZWN, 6. Do not dispose of empty fuel cans into a fire!
There is danger of explosion!
ik ik
PROHIBITED PROHIBITED
PR L TWBEDIC, EPYBREZANBVNTILEE L, P ETEREG. TYYY, Y7 7—ALRERICE>TVWEDT, I<IC
Do not put fingers or any objects inside rotating and moving parts! [FZbsrnTIZEn,
Right after use, do not touch the engine and muffler! Danger of burning
yourself!
§
4 e
EE *COFRAZTOLBVWEREEEDHETIE. MESHHIRETIBNDHBD XTI,
Cautions ! *The following are examples of situations that should be avoided for safe assembly, maintenance and operation:
L
s
Rk
PROHIBITED
Py =Py~ RIAN—BRETEORDIRWCIEF+HERLT P ZE T DIERRERNOBRIUCHIER L. FEZT> TSI,
<FEEW, Painting must be done only in a well-ventilated area.
All tools require careful handling to avoid injury.
§




e )

== 5
o of |eo é/J
D)

P ETHEY. ETSERVKRDTERRAA Y FEOFFICL, BEIREXRE
BOBHZEOAL T RSV, REBPEBOES - RWEN G EERKR
BIBEDHDET,

Always switch off the receiver and transmitter, then disconnect/remove
the batteries when the model is not in use. Failure to do so may cause
damage to the batteries from excessive discharge and leaking.

Hik
PROHIBITED

-7V TFDEHTT AT 2B/NNH D ET D TEMEIED 2D
LRBWTLIZEW,
Do not point the antenna towards another person.

Rk
PROHIBITED
P ETRE. MTRT s ZEELTLRLE W,
Always run your car with the body shell mounted!
ik
PROHIBITED

P TR DG TOETIE. BEDORREICEDEFTDOTEPH IS,
VP I—CHSTEOIBEDEZITVS E I 3,
SRM s, WRIOZWEZ B,
CKEEED. I
Do not run your car on ground:
- that is overgrown with grass.
« that is muddy, sandy or rocky.
« puddle, sand, river.

Hik
PROHIBITED

P [E U ARHDEL TRETESEBRVTLLEE L,

BEIEDIYNO—-ITETREDRRICED XY,
Be sure that you're operating on a unique frequency from any other RC
vehicles in the area. Failure to do so will cause a loss of control and may

cause injury.

Rk
PROHIBITED

P BEDEL BBHEAPEEDSVEHRZEFRABORERFLBEVT

<TEEn,
Do not store this model in hot or humid conditions, or in direct sunlight.

B EHRIC, BERDEREAEA TORVWARERL T IEE L,
Check all screws, nuts etc. on a regular basis for looseness.

B HEA T2 3 2 IN—Y B DIEA R CEEDBIE G L BWT LS W,
WEOREEHZD XTI,
Do NOT install any option parts not made by Kyosho for this model.
To avoid causing irreparable damage, do NOT attempt any modifications.

.




v hoticz3Z25¥9(1)

ITEMS REQUIRED FOR OPERATION (1)

2F v R 2 —REREE BWMRT VI
(ZaomR) 2_9‘1"‘/*»7
Stick-type

Radio transmitter with at least 2 channels for 2 servos.

Q@ZDFy MlE2FvrxIL2T—HRD
ZTORDRETT,

Q@ XEHICIER Ty I A TENYRIL
FATNHDEITH, BFHDYA T%

2ch radio set.

AELTLIEE W, W/\VRILYLT
@20y MY —Riz, UN—RTEAL 2T vYRILT
9, Wheel-type

2ch radi t,
@ 7OROEUE W E. FOMRICHEDAH ch radio se

EBrsEICLTLLEI W,

@This kit requires a 2 channel radio
control set with 2 servos.

@Use stick-type or wheel-type transmitter,
whichever suits you best.

@Switch to reverse on transmitter for the
throttle control.

@For more information on the transmitter,
kindly refer to the instruction manual of
the transmitter.

W 2 382 B GXEHA)
AA-size Batteries (For Transmitter)

VA
=N

W E#RB/NY T —

Battery No.ORI12244
ORION 1700
Ly—/N\—/Cy s B
(a=7>2)
ORION 1700
Receiver Pack Hump
(Uni Plug)

No.GAB2201
Gens ace LiPo 2500
(7.4V/ Ly—/)\—H / &EY)
GA-B-RX-2500-2S2P-JR
FRETEZY—NR - ZEJETIX
Suitable servos & receiver
HY—R W ZEHE

Servo Receiver

%\@
>

am

31~36mm

29~32mm
\
18~20mm

i

38~$m/

43~48mm

IVIVELUOTYTT—
Engine / Muffler

Q@ZDFYKNCIF21~28V F ALV IVYHNRETT,
@This kit requires a .21~.28 class engine.

W21~2805ZAAh—HAIVYY
Engine for .21~.28-class cars

XAy MY v T~
A7 W e iSitl0)]
IVIVICRD £,

Use only .21~.28 class engine
with crank and pilot shaft
(SG shaft only).

OL VI VILELET. LUTFDN—=YDNRETY,

Option parts for using option engines.

> CERAICAZIVIYVICHEREINTWEHDZ. ZRZNEAL TS L,
Use components that are compatible with the engine you are using.

B>
Plug

B~Y=-R—JLK
Manifold

QU

B~x7>—
Muffler

TAVELOA Y F—ARYY

Tire / Inner Sponge

| B
Tire

Wy r—2Ryy
Inner Sponge

Rl mEAE
Items required for starting the engine.
Py W ARy 7
Glow Fuel Fuel Pump
Glow Engine
‘ Fuel
No.96424B
BEARJO—MRE 30% Ja—TIRYT

ROUTE 246 GP Fuel 30% Fuel Bottle 500cc

m7>0LyF WR5y—5—
Plug Wrench Starter
No.80165 No.36209

JOAL>YF(5/7.0/80/10mm)
Cross Wrench (5.5/7.0/8.0/10mm)

RIVFRI—=G—Ry 7220
Multi Starter Box 2.0

W75 —%5—
Plug Heater

No.36217
T—RI9—Fv—Iv— 20
Booster Charger 2.0

No0.36216S
A= T—=Z%5—20
Spark Booster 2.0

500cc

WRX5—y—BANv7U—

Battery
S B

No.71322
SPEED HOUSE 7.2V 22HV Ni-MH /Xy 71 —
SPEED HOUSE 7.2V 22HV Ni-MH Battery

No.71324
SPEED HOUSE 7.2V 36HV Ni-MH /Xy 71 —
SPEED HOUSE 7.2V 36HV Ni-MH Battery




v hOfttic#32%% (2) ITEMS REQUIRED FOR OPERATION (2)

Z D1t

. . WYY —A1)L BT7HA1L BXrZy 7 M) BTr7—7V—F—A1)
Other required equipments Shock Oil Differential Oil Strap (M) Air Cleaner Oil
[ P22 - N
Paint é!‘ g!

ONT « DERICIIERDNBETT,

@For painting the body, use Kyosho paints for models!

No.1701BK
NZ—ZANIvT No.96176
Color Strap HGTZ7—oU—+—
7)1 (100cc)
HG Air Cleaner
Oil (100cc)

B TICERTIER
Tools required

fEAT 3 TEOIEIRWICIE. HHERLTIEE WL,
:EE% CAUTION: Handle tools carefully!
’:

[ %y hcA>TWRIE

[ —memmTE

Cross Wrench (small)

WR1—J)LL>F
Wheel Wrench [&

) (

W7

WOy y—F47
Sharp Hobby Knife

J] /2]
2mm \ ~
2.5mm
3mm W= /\—
Wire Cutters
H+FLYF (N

Instant Glue Iw
]

EH)

No.36219 / 36219P
SPFA 7Ty YU—3—

(/7777777 e

SP KNIFE EDGE REAMER

—1{[ &= |

— I

Grease Awl = > TANTIARET, B - 15mmORBIHTEEIETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
70O/RD#fE PREPARE RADIO TRANSMISSION

FoEFY—
ACCESSORIES

TOOLS INCLUDED Tools
WAL >F (1.5mm, 2mm, 2.5mm, 3mm) WSIARYF Y= Wxyay v BEEEESR O
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Needle Nose Pliers Scissors Screw Cement

Q@ ORETOIEFICLEA>TEY MLET,

Set up the radio as explained below.

WY —R
Servo

W/yFY—
WAy F Battery
Switch |:> <:|
o%lﬂm]go @_

©
e [ =
| b
*9*9 Antenna
WA YTAVTRTAYY
Transmitter Binding Stick
@ S @START

EIEHIC BB L ELY M T B,
FREULZEEANYT U —E DR,
SEROT VT FEDIET,

MU LZERRIEEY M T B,

H =E@ozx1 v FEANS,
BA77ozx1vFEANS,

| 7 DAk -

B /\>RIL/NYH—EED LT —RAEBNT NS AR,

@ith B
B 7Y 7DRA Y FEG B,
[10] REHDR A1 v FEY)Z,

Insert AA-size batteries into the Transmitter.

Connect the charged battery to the receiver.

Unwind the Receiver antenna.

Set trims of transmitter to center.

Switch "ON" the Transmitter.

Switch "ON" the Electric Speed Controller.

Binding.

m Check that the servos move in accordance with the control
from transmitter.

OFINISH
@ Switch "OFF" the Electric Speed Controller.
Switch "OFF" the Transmitter.




FHITHIDFE (1) BEFORE YOU BEGIN (1)

M CORICTERDZ EISEREL TS W,

Before assembling, please read the following carefully:

Q@ ZDFHAEZRLFH. BEZTERT D,
@Y NODRBZEND B,
KA—FRBR, RENH D F LS. BEWVWKSD DIRFTEEN.
Wi M — P —HRE FTTEELIES W,
QNS BEROFEP YA AEBEZIBVWLDICT %,
RESEICUTERBUBNSHEITS,
@TPERZfHHDE = - - -
o HMEL TEBBNBEESINDETHEH T IES L,
fefeU. BRNERT 2 X TROD D EEZANENRLLEDFT,

ﬂl\\\\\\\\\\\\\\\\\\\\\\w-

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

iEtirraneY O Correct

X Wrong

ol

Fv hiTid, BFPREIMNES EXPIWIELRENEZ L A>TWET, BAZICEREIRIH D £ITDOTHERLTHSHEITT
LI2aW, Ffoy ERBIRZHICAS>TWVWEZEDEHDFITDT, FleE LTHHEVCIEEL,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the
true-to-scale diagrams on the left side in each assembly step. Some screws are extras.

O X DTESHE
SCREWS
RIUAY I AER YIAYIRER
Button Hex Screw F/H Hex Screw
FrvTER Ty hEX
Cap Screw Set Screw

E i i

@/ |\ YRR DY A X

OTHER HARDWARE

3x12mm E'X 3mm TyI¥y—-Fvhk E4EV VY
Screw Washer - Nut E-ring

(> o @Smm@ o
12mm

3x12mm ¥ EX 5x10mm X% )L - X7 YT 5.8mm E'O/R—JL

F/H Screw Metal Bushing - Ball Bearing Pillow Ball

o L
D?ﬂj S%Jm




ooOw>

SEEEZE DRI

HMYTHDER (2)

How to read the instruction manual:

BEFORE YOU BEGIN (2)

( S%EAGI )
( Example )

JOY KSRV Y3
Front Suspension

bV
L

1284

 COEBETHI T2 EE L DB,

DNERO AR, RYE. ERE

DFY FROBRIF, =Y REHNFITENTVET,
CBBAERNTEEZ<OY—IDMERINTVET,

N—7ITER U THIILTZED TLREI L,

oow >

steps for assembling.

[T ro-

5x10mm X% )L

Metal Bushing

Ol

FroEY
King Pin

: Gives the name of the part being made and the serial number of

: Small parts name, full-size diagram and quantity used.
: Parts in the kit are numbered.
: There are many symbols used throughout the instruction manual.

Note the symbols when completing assembly.

SEEEICFELNTWVWEY—Y

Symbols used throughout the instruction manual, comprise:

M. o
2 B [

- —

)
=
S

MY B4,
Part bags used.

AIEII 5L SICHIITS,
Ensure smooth, non-binding
movement when assembling.

{R1ES,
Temporarily tighten.

AEICES,
Note the direction

EfIA,
For Left.

2mmoORZH T3 (H) o
Drill holes with the
specified diameter.

R Z L

,@
®

FERUTHITSM,
Pay close attention here!

JIV2A&R3,
Apply grease.

XAV IEERES,
Apply threadlocker
(screw cement).

BB ODIEICHITS,
Assemble in the
specified order.

AaflA.
For Right.

N H N EN

)

EABRU&LSICHEIITS,
Assemble left and right
sides the same way.

2ty MEIZTS (1),
Assemble as many
times as specified.

R Eo

True-to-scale diagram.

AIEEA Mo
Must be purchased
separately!

Clzhyr93,
Cut off shaded portion.




FvF—7Z/8—YERE (1) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (1)

L L > WBHOEWBREIEFEALEE A
!‘ No.1 !‘ No.3 Shaded Parts are not used.

(OF=5(©)
I
o 9
o ° o

IF613-01

- - ——

IF613

> HoOE@IE FERALEEA,
Shaded Parts are not used.

10



O O O]

1S204

SvF—75/I\—YEEBE (2) ARRANGEMENT OF PLASTIC PARTS ON RUNNERS (2)

IFW468B v

ﬂ No.7

[ HAOEWMRIF FEALELA,
Shaded Parts are not used.

QO |

IF454B
-
5 |>V<| 3 ’ ©=9 C > =EOID®
b o 3 0 e= O
0= G=ON)=0
IF481B IF435

ﬂNoJO >

I of@iE ERULEREA
Shaded Parts are not used.

A Y It

©00

11



FI7FXY
Gear Differential

< 70YKN/VUVHA >
< For front and rear >

4x4mm IF402
i AN 97011-128B

BRGO005
8x16x5mm

IF403B

IF402 /©

|
IF402—"“'§%35

5]
_—
IF411

IF402  |F411

IF402 ;
—J

=
}

A

IF402

IF402
@

\ 4

IF402

7Oovk/YUvH
For front and rear

IF402

<tYy—H>
< For center >

BRGO005
8x16x5mm

IF402

IF413

IF404B

IF402 /§
IF402 /"%

IF402  |F411

IF411

@

¥

e
:

IF402

A

IF402
IF402
IF402
IF402
Y5 —H

For center

97011-128B

12

[ ro-

4x4mm £y hEX
Set Screw

25x13mm ¥+ 7k
Shaft

6mm OYvY
O-ring

8x16x5mm 7Yy
Ball Bearing



[ o

2 ALt
Gear Differential

< 70YKN/VUVHA >
< For front and rear >

g%\% []\ IF402
A

8x16x5mm RF7Y vy
Ball Bearing

<tYy—H>
< For center >
@ 7777777777777 3
7
4&@ D\ IF402

25 3x12mm ¥IAY I AER
\ ¢ @ 97011-1288 @ﬂ y ¢ 9 97011-128B F/H Hex Screw
o\ ORG0s e\l ORGOs D - 12
RV 1S210-46 RV IF410-46B

25x13mm ¥+ 7~
Shaft

IF402 : \

BRGO005
8x16x5mm

6mm OY >
O-ring

BRGO005

8x16x5mm O

O A1 L8 EETANS,
Fill up to 80%.

@ I

Small

®x

Big

IF412

2 QYA A )L#10000

Silicone Oil #10000
2 ) YA A )L#10000

70~ b Silicone Oil #10000
For Front
vy 5—H
2 Y Qv A )L#3000 For Center
Silicone Oil #3000
Uy A
For Rear Q
1-S33012H
1-S33012H 3x12mm
3x12mm
‘ 1-S33012H
1-S33012H
3x12mm 3x12mm
IF404B
IF403B IF404-01
IF30-1

ZAYN/UYVH tr5—H
For front and rear X For center X

13



5x11x4mm

3 FrMRy IR
Gearbox BRG031

BRGO031
5x11x4mm

15212 (® (@%“

[ o

5x4mm v hEZX
Set Screw

5x 11 x 4mm VA7
Ball Bearing

O Foumicty hEzE
BEEY %,
Firmly tighten the set screws
onto the flat surface.

(BE4=P1Y:

For front

82mm —
(CDRY:

For rear

| 177mm

A=A N 1 UvH 1
For front X For rear

4 FriRy IR
Gearbox FTI¥Y

AN B (¢
1-S33018H . 70 N
3x18mm For front
96772 Q
13x16x0.15mm v H
For rear

No.1

3x18mm HIAYVIRER
F/H Hex Screw

13x16x0.15mm > L

O xvony o5y s 1 h8E
RE(SEMCHYDH ) IC
5% &£ 31C 13x16x0.15mm
VLTHET S,

Adjust with 13x16x0.15mm shim

to set the optimal gear backlash

5 e
Side Guard 'F6< 1-N3033N

1-W300805 3mm
3x8mm

1-S33010H
3x10mm

(so there is still slight movement
between the gears).

0

3x10mm HIAYIRAER

3mm FAAYFvhk
Nylon Nut

14



2FFIVY
Steering

IF418

-
L

1-S34010H
4x10mm

1-S34006H
4x6mm

E\ 1-S34010H

4x10mm

1-S34006H
4x6mm

IF606

7 2FFIVY
Steering

BRG022

IF418
6x10x3mm

IFW459B IFW459B

BRG022 f BRG022 (@GD)
IF418 \@ IF418 \@

6x10x3mm 6x10x3mm

BRG022
IF418
6x10x3mm

@o-

4x6mm HIAYIRER

[ oz

6x10x3mm XF7Y>y
Ball Bearing

15



— 1~ Bl
E g\tejt_aling ~7 Front
! IF517
b2 1o O

IF475
s YR A N=—T I v R — AR Y
Servo Saver Adjuster Sponge

1-W300910
3x9x1mm

1-N3033N
3mm

1-N3033N
3mm

1-S34010H

2FFIVY
Steering

1 0 DY EFvPRy IR
Rear Gearbox

4x8mm

a&vsmmw

4x10mm

@|o-

3mm FAAYF vk
Nylon Nut

2FFIVITEY
Steering Pin

2AFTFIYITNT—
Steering Collar

O

3x9x1mm TV —

Y—REAN=TFIvRY—ARYY
Servo Saver Adjuster Sponge

[ ros

RE ANy T ZER
Button Hex Screw

4 x 8mm

(ADRY:

For rear



1 1 YRy 3>
Rear Suspension

1S205B

152058 ﬂ No.3
h A E B

45x69mm ¥ 7k

N~ 152058 ) Shat

1-s54010 (® H )
S

4x25mm YIANYIIER
F/H Hex Screw

'llllllll\lllllllll\llllllllll\lllllllll\llll\ *********** 2

45x10x0.5mm Tv¥vy—

@ Washer

A
/4 ‘_/
X
e\
\ A\ N\
\ %
) 2

1-W451005 ~ N o= ) | N (e Ry | WO ) 2
IF624-69 4.5x10x0.5mm
4x10mm v hEZR
Set Screw
1-834025H (2] N 7 A N A 1111110100 2
4x25mm -— -
e\ ) N O 42507 MRA-ZEB &S YR
= — 7—Lh5-OHEEBEL TSN,
\'ﬁjﬁn Q‘Qe N Adjust the position of Suspension Arm Collar
- 1-W451005 Y _ so that Suspension Shaft moves smoothly.
B\ P> 4.5x10x0.5mm N ‘\% —
IF624-69 \ X
\\\
S—uX N

§ — IF616KY

IF616KY

2 YTV IR—RFT—
Rear Shock Stay

.

1-823022 ‘ ‘
3x22mm —
© ==mzm
For adjusting the £
— ground clearance. Top

/g . % E ¥

Bottom

1-S33010H
3x10mm

% ﬂNo.s

3x22mm F vy SER
Cap Screw

EII||||||||||||||II||||||||||||||||||||||||||| ffffffffff 2

3x10mm HIAYIRER
F/H Hex Screw

1 3 YT IR—RF—
Rear Shock Stay

(ARG

Holes for mounting.

1-S33010H
3x10mm

[ros

3x10mm HIAYIRAER
F/H Hex Screw

O =507 5,

Tighten securely.

17



1-S23035
3x35mm

9 R

ﬁ;
1-S14018H (D]

4x18mm

1 5 YRy 3>
Rear Suspension

o

BRGO005
8x16x5mm

IF613H
779 IF613-01
1S213 ,/ BRGO05
8x16x5mm

96773
8x12x0.2mm @

IFW328GM

IF613H
IF613-01

[ros

4x18mm MY VAV I ZAER
Button Hex Screw

3x35mm FvvIER
Cap Screw

@HMMMiiiHHHHHHHMiiiiHHHHHNMHHHHHHHHN

3mm FAAYFvhk
Nylon Nut

[ ros

5x4mm v hER
Set Screw

8x12x0.2mm LA

Shim
@ 7777777777777777777777 2
26x17mm ¥ 7k
Shaft
. 2
8x16x5mm X7 Y
Ball Bearing

IF613-01
3.5x9x2mm

/JQ IFW328GM
IF110 1-S55004
IFW328GM 5x4mm
2.6x17mm
1 6 UvHyaRyyay
Rear Suspension
R @ 15 '3 B 35HE $8x12x0.2mm
Y hmAN, BET B,
In case of vibrations, insert a
8x12x0.2mm shim.
IF613H
IF613H IF613-01 1 6 E No.4
3.5x9x1mm

3mm FAOYFvh

YRV P TRRATY2—(JT)
Suspension Shaft Screw (Rear)

IFW415
1-N3033N
3mm

N

18



YRRy 3>
Rear Suspension

(e

IF465H

7

IF287

#918mm
approx. 18mm

]

=t
(L1 tapIT

[ o

5x38mm F¥Y v A ~OY R
Adjust Rod

O

0 10 20mm

ffffffffff 2
7.8mm R—JLT> K (A)
Ball End (A)
ffffffffff 2

7.8mm R—/LTY K (B)
Ball End (B)

7.8mm VI\fFR—)L
Ball

7.8mm EEffR—IL
Flange Ball

(A\
\/ ””””””” 2

[ ARV FESR
This side is reverse thread.

G cor—vEE>,
Use this part.

[ ros

3x10mm Fv v FER
Cap Screw

DR D
Rear Suspension

Ve
)

S

=
(S

‘.,\
&) @

3mm

1-S23025
3x25mm

@HNMHMNW ********************** 2

3x25mm FvvISER

Cap Screw
él O - ------- 2
3mm FAAYFvhk
Nylon Nut
) [@ ————————————————————————— 2
(ARG

G mr.

Holes for mounting.

OO0
G

19



1 9 YRRy 3>
Rear Suspension

1-S53018
3x18mm

1-S53003

IF460-2.6

IF620

1-S12005H
2x5mm

IF408D

/@ \\%7 1-812005H
\ < 2x5mm
o ﬁ N

1-S53003
3x3mm

20

ﬂ No.1, No.4

3x3mm v hEZR
Set Screw

3x18mm v hKhEZR
Set Screw

2x5mm RYIAYIIER
Button Hex Screw

25 ER—=IL
Stabilizer Ball

5.8mm R—JL
Ball

) 7 21— T %IF460-2.61TE L.
RZA VY —TEDTEET %,
Insert tube through the
IF460-2.6 sway bar and
secure using a hair dryer.



[ o

A

4x15mm HIAYIRER
F/H Hex Screw

1-S34015H
iﬁ g{ o

1-S34015H
4x15mm

[ ros

3x8mm HIAYIRER
1-S23020 F/H Hex Screw

3x20mm

3x15mm YAV IER
F/H Hex Screw

3x20mm FvvTER
Cap Screw

EI ey - === 1

3mm FAOYFvh
Nylon Nut

OB RS LI R EFD 2,
Tighten the temporarily fastened
the Screw .

\@‘36“" a }
‘\Q\‘» ¢

S "S’

G

I
I

- ——/
I

\ Ve v

;

E\ 1-S33008H

1-833015 3x8mm

3x15mm

21



ﬂ No.3, No.5

4x10mm HIAYIRER

22 ZOYRFPRY IR
Front Gearbox

(AB4=PIN::
For front

1-S34010H

I

: 4x10mm

1

@O@S@O@ |
:
23 JOYRHIRYY Y ﬂNo.s,No_s
Front Suspension U
Shaft

1-s54010 ) [ u
4xtomm - >

4x22mm MY YAy I ZAER
9 Button Hex Screw
1-W451005
4.5x10x0.5mm
e

45x10x0.5mm Ty y—

Washer
@ 77777777777777777777777 2
4x10mm Y hrEZR
Set Screw
,,,,,,,,,,,,,,,,,,,,,,,,, 2
O ==5zm .
For adjusting the
1-W451005 Top
4.5x10x0.5mm ground clearance.
1-S14022H IF624-65 ol
4x22mm V! =
"F
4mm Bottom

[l s

3x22mm Fv v ISER
Cap Screw

EI Iy - --------- 2

3x10mm HIAYIRER
F/H Hex Screw

24 7OV KV I—ZFT—
Front Shock Stay

1S206

(ARG
_— Holes for mounting.

[
@@ﬁﬁ@\ (=
1-§23022 \

3x22mm - OO
18207 @ O

1-833010H
3x10mm W
IF346-04/@@

N
D
©

22



ﬂ No.4, No.5

25 JOYRUGARYY 7Y
Front Suspension

5x38mm F¥Y v A ~OY R

Adjust Rod
IFa65H S
ffffffffff 2
7.8mm R—JLTYR(ZAYK)
Ball End (Front)
IF287 J
—————————— 4
_____________________________________________________________ 3x10mm F+ v FER
Cap Screw
,,,,,,,,,,,,,,,,,,,,,, 2

7.8mm VIR —IL
Ball

7.8mm EEfHR—IL
Flange Ball

V—W i Ol@uE—
— (H =] 7 Q_lf.hg Béﬂmﬁ*/ .
_[ilm) ] — comonss.

©

G zor—vrESs,
Use this part.

(CEGnS

Holes for mounting.

D

©

1-S23010
3x10mm

26 [a

3x10mm HYIAYIIAER
F/H Hex Screw

26 JOYVRTARYY 7Y
Front Suspension

4x12mm RY VAV I IER
Button Hex Screw

1-S14012H

4x12mm

1-S33010H
3x10mm(F/H) Q KiFEDHT 5,

Tighten securely.

9 1-S14012H
4x12mm

23



27 TAYREARY Yy | N
Front Suspension ol

=t

NPy
SIZd

W

“4‘_\»"

IF438

IFW332-01 @

=
‘/- : ~
! — ¥ IF488
IFW4GSB/ —
“, N> )
/ & T
IFW468B / / J (A -
O BRGO005 i
&) IF488

8x16x5mm
IF488L

(1]
‘\\LM\O\;/ \9
4, (B o, (— B
(A}

8x16x5mm
IFa67(@® XX
® IFw32sGM
IFW332-01 G IF110 1-S55004
IFW328GM A

IF467 IF488 5x4mm
2.6x17mm

96773
8x12x0.2mm @

IFW328GM

R e
=

<5

28 Ay hYRRYY 3V
Front Suspension

1-N3033N
3mm

\\

N '@Q N\
/Jg\.\k\.\%w‘“
N T
\‘!{

A
2

00"

1-N3033N IFW458
3mm

[ros

4x10mm FrIEY
King Pin

4x16mm FvvIER
Cap Screw

TV INAT—
Knuckle Collar

FvIILAhZ— (L)
Knuckle Collar (L)

O

5x4mm tvhEX
Set Screw

8x12x0.2mm A

@ Shim

26x17mm ¥ 7k~
Shaft

8x16x5mm N7 YUY
Ball Bearing

S -

JoNe

@ HEHH 2% EF8x12x0.2mm

Y LhmEANRET B,
In case of vibrations, insert a

8x12x0.2mm shim.

(CE

Long

[ros

3mm  FAOYFvh

PRYv 7RV 2—(Z7AYE)
Suspension Shaft Screw (Front)

]

24

3x22mm FvvITER
Cap Screw

EI RN

(AJ: P

Holes for mounting.

2




ﬂ No.1, No.4, No.5

, , o
m | W 3
| ! ! ) =
| ” | W 5B
” Mg ” mE25S
m Zm” , QThww
! Do 1 O Do ®
! AN i | e s 2c
Kz o Nz - W QWS g
ug 3 T | LPEzo
EU, L 9 Kn, | == £ 20
18 38 N5 . m1gle
>3 1 o3 250 L= = NESa2
Pe wo T8 L3 INZg©
- o Le £ad HNEB 3
E | £ E | K8 Neo<s 8
S ' © £ A= £ Wi el @
15 2 I} »nd 5 @
x x x
o) mS ~ X & 0 Q

1-S12005H
2x5mm

1-S53003
3x3mm

o
I
©
19

1-S12005H

2x5mm

IF459-2.3

A

N2 2 7

2 : 0 \\ON \
— ) Ao T\
D , ,,.wh.‘ =




Vv —
Chassis

1-S13010H
3x10mm

4x15mm

12
1-S34015H

1-S34015H
4x15mm

1-S34010H
4x10mm

3x12mm

26

[ros

3x10mm RY YAy I IER
Button Hex Screw

4x15mm HBIAYIRAER
F/H Hex Screw

DHHMMM ,,,,,,,,,,,,,,,,,,,,,

ﬂ No.4, No.6

3x12mm YIAYIIER
F/H Hex Screw

i

4x10mm YAV IER

3mm FAAYF vk
Nylon Nut

O REHSOEREALTES,
Remove these screws and
retighten after installing IF603.

(BJ/ 0

Wide

(CEM

Narrow



IFW416

=
)

1S053B

[ ros

6.8x8.7mm R—JL
Ball

6.8 x 10.2mm R—JL
Ball

4x84mm FIY v ARAY K
Adjust Rod

IFW417

IFVV416~\\\\§\%%;

(=—

#69mm

1-N3033N

g&mm

/ 1-S33016H
3x16mm

g o
N\
QUrT—

IFW417
1-S33018H

3x18mm
1-N3024

3mm

24

6.8mm R—JLITY R (A)
Ball End (A)

6.8mm R—JLT> K (B)
Ball End (B)

G

(ALY e SR

The side with the step is a

reverse screw.

[ ros

3mm Fv bk
Nut

3mm FAYFvhk
Nylon Nut

ol

3x16mm HISAVIZIER

(A G

Holes for mounting.

27




34 TUI—FTRY T2 |
Center Gearbox onl

IFW473
IFW473

IFW324-01

1-S33006H
3x6mm

0 10 20mm

O
O

#917.4mm
approx. 17.4mm

IFW324-01

Q
O

|meali

#917.4mm
approx. 17.4mm

3 VI —FVRY IR
Center Gearbox

IF414
1-S53003
3x3mm

IF443B
IF414
IF414
IF414—© IF414
1-S53003
3x3mm
/ﬁ\
IF414
IF414
1.8mm 3.1mm

0

1-S13010H
3x10mm
1-S13010H
IF619 ﬁgaxmmm
&)
1-N3033N
3mm
B
'@ W ® W
!
1
! O ‘ O
R B
]
: ©
1 I I I I
| O O
]
I
10mm |
1
1

28

[ ros

3x6mm HIAYIRER

16.5mm 71 XY FL—KMRIL K~
Disk Plate Bolt

[T os. Nos

3x10mm RYVAYIZIER
Button Hex Screw

3x3mm tvhEZX
Set Screw

3mm FAEYFY
Nylon Nut

Doy rrers—F7E5Hk3
SalERY FTHIF %,
Bend the rods if they contact the
Center Diff.

(BECRSTI=1S

Curved Rod E

—



TV —FTRYy
Center Gearbox

s

AL

v

Y.

TR

|

1-S34010H
4x10mm

4x10mm

7

RNz

1-S34010H

T )8—
Shock

4 N\
1-N2630N
IFW470 ~
15215 \\\\73 \\
IFW140-02 2 G)\ @
IFW149-02 §§§§},//’wggﬁ¥0 1S215
S 1S215-02
IFW470 /;§§{,ﬂ.ﬂ.|3215 IFW470
15215 IFW140-02 IFW149-02
IFW140-02 IFW470 15215
IFW149-02 IFW149-02 15215-01
~ IFW470
IFW470 IFW470-01
1S215
IFW140-05 < IFW470 IFW470
IFW140-06 1s215 IFW470-01
IFW470 IFW140-05 1S215
15215 ///// IF346-05C 1S215-01
IFW140-05 / -
IFW470 =
01‘ / FWaT0 1S215 5 \
IFW140-05
15215 ¥ IFW470
IF346-05C
IF346-05C 1S215 4:;
IFW140-05
IFW140-06
A
|Fvv47o\\\Jf\\\\*”
1S215 |
IFW140-05
""""""""""""""""""""" ‘I N J
) FW470 / IFW149-02 15215 /1S215-02 (CETTT N .
(&) -7O>v A (R)-YVH Fit into groove. |
(Short) — For Front (Long) — For Rear !
o ® A1 LES LT Z, |
IFW470 / IFW470-01  1S215 /1S215-01 Put a little oil. | N
(@) - 70~ &) - YT . 75/:‘“1 F'”ﬁﬁ
(Short) — For Front (Long) — For Rear 1 oriron orrear

[ros

4x10mm HIAYIRER

O 473 2>DRI—F 47T -
48Tz £ 2%EI3IF466
=EBY %,

If using optional 47T, 48T
spur gear,use IF466.

Yo

hZ>—(2)
Collar (Thick)

Hh7—(8)
Collar (Thin)

3.5mm OUvY
O-ring

6.8mm R—JLT> K (S)
Ball End (S)

(

26mm FAOYFvh

EX v (A)
Piston (White)

29



m 58— ONN ENOJ
@
Shock ©) 2x5mm FryvTER

Cap Screw

IFW469
IFW469-01 2x4x05mm FILITv¥y—

IFW470 W YaAvAALI Aluminum Washer
IS215 Silicone Oil ©) [ 4

IFW469 IFWA469

IFw469-01  IFW469-01
IFW469 IFW470 IFW470
IFW470 15215 '28? N
1S215 2x4x0.5mm xomm

[ o

&I~
Shock

UavAALIL

ﬂ S|I|cone Oil
UJ/W%M
Silicone Oil m

O A Le0ER,
Approximately standard quantity
of oil (shown above).

(G -BrxzxcErvTE
w2,
Tighten the cap until stop
temporarily.

® 70>+ #650
'J R4 #550
For Front #650
For Rear #550

IFW469
IFW469-01
IFW470
1S215
2x4x0.5mm

IFW469
IFW469-01
IFW470
I1S215
2x5mm

70> ~HA
For front
U
For rear

30



IFW469
IFW469-01 IFW469
IFW470 IFW469-01
18215 IFW470

2x4x0.5mm  |S215
2x5mm

IFW469

IFW469-01 IFW469
IFW470 IFW469-01
18215 IFW470

2x4x0.5mm  |S215
l 2x5mm

70> 8A
For front
U
For rear

N
IFW470
1S215
IF470-03BK

IFW470

) 1S215
IFW470 IF470-03BK
1S215
IFW154

> 5 YNN—XTV T RO AT BENC2~3EEL T RE W,
Shrink the spring 2 or 3 times before attaching the spring to the oil shock.

70Y8H

for Front ;
1SS001-915

YA

for Rear IFW470
ISS002-1015 f 1S215

IF346-05C

| AN

(C]

— 70v A
@ For front X
20 IFW470
1S215 .
IFW140-05 )V 2
W0204 For rear X

Yo

2x5mm FvyTER
Cap Screw

2x4x05mm FILITvYy—
Aluminum Washer

O 59641 LERT,

Take extra oil out.

G 2~3mmniEs.

Repeat 2~3 times.

[ror

6.8mm R—JL
Ball

O A1 LERT B,
Put an oil.

(3 1ss001-915
(@) -7av A
(Short) — For Front

1ISS002-1015
(&) -YVH
(Long) — For Rear

(CEIV T S IDY N

DEZEDE S,

Join the chase of stopper and

spring sheet

31




AV KTV~ ENOJ

42 7Y kT VI~
Front Shock

Front Shocks

3mm FAOYFvyk
Nylon Nut

3x5mm tv hEX(R)
Set Screw (Silver)

smm ¥V /I—Tva
Shock Bushing

YA
o gl

smm IF346-07 3x26mm ¥ 7k
1S215 Shaft

(A )P

Holes for mounting.

«QI‘.{'\J 3x5mm
%
N WY ~Y/
({72

IFW470 0 \'37}@ (g @
LE— 1

>

0]
JE—

Y& IR— ®\@ Dy 8— ENOJ

* Rear Shocks

3)
Rear Shock © amm FAOYF Yk
Nylon Nut

3x5mm tv hEZX(R)
Set Screw (Silver)

smm ¥V I—Tvya
Shock Bushing

D

© = NS {/@

A

[=1

1-N3033N
3mm IF346-07 ]I Shaft
(ARG

Holes for mounting.

T
]




IF479B
1-S12005H
2x5mm

2x5mm

i

IF479B

AAYFINEBDEZ,
Supplied with the switch.

i?‘\*\\IF47QB
1-S12005H

IF479B

IF479B

RIEH
Receiver
s
2

1708B
FYTFINAT
Antenna Tube

7TF
Antenna

1708B

IF478
2x18.5mm

[ ros

2x5mm RY VAV I IAER
Button Hex Screw

2x28.5mm RT YAy I AER
Button Hex Screw

(ANCFUEES T RN
To the battery connector

OLy—n—n

To receiver

[]ros

3x3mm v hER
Set Screw

TvoEY
Hook Pin

O =Ewe2RyYy—ET
KBH. XAARY I ZICAND,
A receiver is wrapped in sponge
seats and it's put in a radio box.

O AT 2SERICL > TRITH I
TR T 5, FELUFHERICR
3 7OROFABICH > TLRE W,
Will not require bending depending
the receiver used. For details, refer
to R/C system instruction manual.

TOROFBEEEZSE .
G EEZZE

Connect as per radio
instruction manual.

[ ros

2x18.5mm REYUAYIZAER
Button Hex Screw

O A HRy 7 20T SR
ARy VEEAND ERV,

Better to fill some sponge
between radio box and
receiver as well as battery.

33




IN
IF444-01 /‘

IF478 \@

ﬁ\ IF444-01

IF478

ZaR
Radio

1-S13015H
3x15mm

1-S13015H

1-813015H  3x15mm

3x15mm
© 5}

20y ML —iR
Throttle Control Servo

0\

IFae6 )

IF602
1-S32606H
2.6x6mm \@g

IF602

1-32606H
2.6x6mm E

IF481B

IF481B

IF481B

1-S13015H
3x15mm

3
N

A 2AFT7 VT =R
@ Steering Servo

/ IFa66 )
IF602

/ 1-$32606H
2.6x6mm

IF481B

34

[ ros

JvoEY
Hook Pin

8.5mm YU Tva
Tank Bushing

D21y Fa—RERY 20
FIZAND.
Put the switch cord in the box.

[T ros

3x15mm RY Ay I AER
Button Hex Screw

OBl<vr—tnyvy—ic
T59 25RIFIFA66ZFERT %,
If servo interferes with chassis
at step [, use IF466.

Ov-—RHEOITLTyyaE
NZ—%=IERT 2,
Use rubber bushings and collars
included in the servo.



3x10mm HIAYIRER

[ros

[ F/H Hex Screw

O axyy—=8ET 2.
Connect the servos to the receiver.
3x8mm RYYAYIIER

[ros

] Button Hex Screw

1-S33010H

1-S33010H

ARV

Radio

1-S13008H

3x8mm

IF481B

35




3x10mm HIAYIRER

[T ros

[ F/H Hex Screw

ARV

Radio

IFW401B

1-S33010H
3x10mm

1-S33010H
3x10mm

I

=€

o

2§ 5
& 9% SE
X -® SE
= 25

> D

R 2%
X o
Nt
S
O
I_U
X
N

IFW401B

/

1-S33010H

3x10mm

36



H > 1-S13015H | stz0rsH [Jros nos
Fuel Tank = 3x15mm _ -
3x10mm HIANYIIAER

3x12mm YIAYIIER
F/H Hex Screw

1S209 D]mmmmmm ,,,,,,,,,,,,,,,,,,,,,,,,
f

3x15mm MY UAv I ZAEZR

Button Hex Screw
IF444-01 ( "\\‘» 8.5mm guéh%;l
- )
IF444-01 \P444-01 % 15206 I:H]
@IS%Q e g Sh
% = IF444-01 Qé ) ;?i"\i/—\
\ \ .f‘;.‘
NN N\ ~"\ — )
) ) 0 N »
B 3T Z

S
—_——

Y IR 1-S33012H

A 3x12mm
7% 1-S33010H
{
9 3x10mm
No.8
1876 92213
peF2—7

Fuel Tube Do vronsEiER,
92213 Note the direction for O-ring.
MFa—-7
Fuel Tube

BRF21—7
Fuel Tube

AL

ﬁm’g\\&\
N

W4

W

37



[ros

F—/X\=3Lvhk
Tapered Collet

JE:nzi :1/;\/

//>7—\\‘
VI \ . )
Engine .\[

Ay kFvh
Pilot Nut

7x11x0.5mm vy —
Washer

IF432

3x5x02mm YL
Shim

IFW143B

P
Qﬁ‘ 7x11x0.5mm
IFW143B Q75\/7°/T’7 K%Z5I-5&D

HURETHEMAILT S,
Assemble the following parts
with pulling the crankshaft.

27+ v MIEDOIFW143B
FT—/X=23Lv hzEAT 3.
Use IFW143B taper collet
included in the kit.

O IFWE30EV S EIFAT6DEIC

AN,

The short side of IFW53 must
IFW339 be in the groove of IF476.
(®No.36206 3PCHY Ty Fy 21—

Y—I)LZERY % EEFTY,

When assembling the clutch

shoe, it is easier to assemble

using the 3pc Clutch Shoe Tool
N (N0.36206).

[ ros

3x8mm RYVAYIIER

PO 3x5x0.2mm

S

IFW53

3x10mm Fv v TEZX
Cap Screw

5 ITVIY 5x10x4mm ~FUH
Engine T Ball Bearing

1-523010 I\ ) ,,,,,,,,,,,,,,,,,,,, 2
3x10mm

N &)
S R \ 5x10x0.5mm Ty v —
! _3 | Washer
R A A SN 1
IFW35 / e~
5x8.5x0.2mm [ 5x85x0.2mm =L
HE Shim
96774 B I D N B2\ N 3
970035LW-13  gRraooi | Xe0r0:2mm
5x10x4mm 1-S23010 5x20x0.2mm 2L\
s v BRGOOT 3x10mm Shim
: IFW35 > 5x10x4mm
)  ~ +r  ¥= v+ A Y e ___ 1
O>vyvick>TIvvr—
R ROy LOEE. Bz
N SE R
1-S13006H N | HET D,
3x6mm + 5x8.5x0.2mm | A number and / or type of shim

need to be adjusted depending
on the type of engine.

38



7

74
7

/,~‘

&#

I3

(K
G\

1

I

24\
@
Il

|

V]

a

</

{

N

vV

A

4

N

N

)

N

N

N[
|

— 0
—Eh g
Q%gé

\S

\

4

'ﬁ

(¢

f

)

/]

N7 U%

v

pa

Al
S

Y

7

7

I

v

2N

=

.-

)

%

)

<<

A
5

Muffler
__— 92511

-
-
/_al

A
== W

o

[ pp——

.

V"

N

P

£5

1%

= \\ Il AT —=/11

]
S

1-S54004
4x4mm

[T oo

4x8mm T7IVIfFryTER
Flanged Cap Screw
E - :

O o vvicatTo2213%HK
Fa—JORSZHET 2,
Cut the 92213 Fuel Tube,
depending on Engine.

OEI AP0 TEMED< 5T
EEY %o
Tighten the screws with one
sheet of paper inserted
between both gears.

@ Is212n Ty IVIcFHT
SERRTHRENY ~T B,
If 1S212 contacts the engine,
trim away where required.

[ oo

D~ 75— cabt T 3,
Bend so it fits into the muffler.

I
\L/w

GO~ 75-1IF614cF59 3
BRRETEHEHY MY 5,
If muffler contacts IF614,
trim away where required.

@O~ 75— lcatT22131m
Fa1—J7 ORI ZHGIT 5,
Cut the 92213 Fuel Tube,
depending on Muffler.

3x6mm HIAY I IER

4x4mm v hER
Set Screw

2x80mm [ K
Rod




IF462H \%

5y

LA43

m ZaR
Radio Q
Pa
»~
‘, 97008-36H
ﬂ\ T LA43

g/ IF462H

- e N\
70K ) F43s5
Radio

CE=

-------- #>7,KO, JR
SANWA(AIRTRONICS),
KO, JR

NATv T

HITEC

745X

— Futaba
\ J
H—RICHEDE R,
Supplied with the servo.

1-N2630N
Zom IFasaB & S B
Radio h 2x8mm
o= \
.ﬂ'—/'ﬁ/'l'\—*/ e®®00000000cccc00 0

IF454B <
‘ . 2.6x6x1ImmAZ—7T
T BSTEHEIT D,

M

+ Adjust the height with
IF454B | ¢ 2.6x6x1mm collar.
O— 26x6x2mmH T —T
BIERHET D,

Servo Horn

J
-

ENOJO

58mm R—J)LTY K (L)
Ball End (L)

5.8mm EEfHR—IL
Flange Ball

oC 2

(ALY ESE SN
The side with the step
is a reverse screw.

ENOJO

3x15mm Y IAv 7 AER

3mm FAOYFvhk
Nylon Nut

e — 1

O ERTav—Ricabt s,
Set up according the servo
you use.

(BEah
Parallel

60 i R

3x3mm tvhkEZX

Set Screw
M oo 3
ATV
Spring
DAAAARARN -~~~ 1
2x8mm  FvvyIER
Cap Screw

2.6x20mm FvvTER
Cap Screw

,,,,,,,,,,,,, 1

26mm FAOYFvh
Nylon Nut

O 1

2mm Rk w/{—
Stopper

o 1

FIvRE—/T
Adjuster Nob

fffffffffffffffff z

p .
¢ Adjust the height with
O a3 #27,K0, JR = 3 2vexemm collar,
<= SANWA : IF454B 2x48mm FYrRF—0y R
(@) J© - wrTronics) Qe T hajser o
—— L= KO, JR s " 4 ' T
Ny XK/ - = 1
——~— . o N FYrRE—Oy K
@ (0] O - nazvs .F454B 2xeomn 7 v a5
' | )
R = T — 2
@ F Q) F 751
@ @) Ik oo e O RT3 —Ricabt 3,
\ J Set up according the servo
@0y hLOYE | gss003 IF454B ® @JL—*OvR 1-553003 yontse
Throttle Rod 3x3mm Brake Rod g/sxsmm () IF454BDBI= (T3,
¢ < @ $ Note the directions of IF454B.
\
Ek*@/&/ ‘&‘ ! S E ) @EBTaTY Y cabt 3,
Set up according the engine

IF454B

(® IFa548 ~_

IF454B

97049GM
IF454B 15mm

10 20mm

M

IF454B

40

you use.
®= @=rv
Short Long



ZaR
Radio

1-S53003

3x3mm \g
IF454B \%)
97049GM /

)

P—RICHBDOE R,
Supplied with the servo.

1-S53003
3x3mm

IF454B A/&
DV
IF454B\_>/ ~ 4545

SIS
Xg/f")ib/i\w%4I3 97049GM @\
— A

i~

< .@// IF454B X4
T = %\T/
l/ O

62 20y MUY v —J5R%
Throttle Linkage Adjustment

<Za—kZI>
< Neutral >

<I\A >
< High Throttle >

IF454B

<JL—=F>
< Brake >

approx. Tmm

IF454B

E No.10

3x3mm v hEZR

Set Screw
[ 3
Uy —=I 27V T
Linkage Spring
VL 2
2mm X kv /N—

Stopper

|§| ””””””””””””””” 3

(AL

Parallel

@ZD v ihay Rk
Throttle Rod

®7L—*avr
Brake Rod
BRI F 21— TR EICTHT S
SEIEHY NUTHERLT
<rEEW,
If it interferes with fuel tubes
etc, cut it.

ﬂ No.10

O JL—*BEOFH
Brake Adjusting Knobs
@ LAI—U R
@ Upper Linkage - Rear Brake

@ THI—7Oy i
@ Lower Linkage - Front Brake

G 1mmMUTFRBLAVNES I
2O0—FARERTHES %,
Adjust with this screw the
carburetor so it cannot
close more than 1mm.

41



3x10mm HIAYIRER

F/H Hex Screw

O A1z LHAEETH
Soak inner sponge with oil.
(B *v rMIBOHGT

7._
—F—5HTY,
Specially for the HG Air Cleaner
included in the kit.

Y

4

Use the screws that were
tightened temporarily in Step €.

OE< ®REHLTWEDD,

ﬂ No.10

1
i S
i al
N
B % o
N Ao
v~ o .S
P £32
Z o
2 Q.58
o I € ®
Z UN2o g
(S
N ‘\V,_tpmaanu
Ug N o5 g
5 7/% I._MTB..hl
© I (<

IF469B

I7—U—F—

Air Cleaner

1-S33010H

IF469B
3x10mm

HG Air Cleaner Oil
IF7—0U—F—
Air Cleaner

Z )L (100cc)
(100cc)

@HGIF—o ) —F—
64

N\

/memwa

Pl
AN

W

,,lu~
G

.—,ah\hﬁ L

0.}

NG
SN

%

6
1

X

IF—U—F—

Air Cleaner

/(&

q| )
Mfm@ﬂ
9 4%

b ) %\N\

42



A4 V&IKA—)b
Tire & Wheels

<70OYh~HE>
< For Front >

{

IRA—JLAK Y /X\—=F vk
Wheel Stopper Nut

(AP Jul

DB,

Fit to the muffler when

cutting out.

Fit to the engine when

cutting out.
TYTFHINA TR

For antenna pipe.

@Eﬁﬁ?él%)yt:ﬁbﬁéo

(C)

IFW472GM

T«
Body Shell

43




Painting

@ =i, AT
LenzExS,
Before painting, use a neutral
detergent to remove any oil
residues and dirt.

© 2Hitizityr—y
BEEHSEICLT
<rEaWn,
Refer to the pictures
on the box for the
color scheme.

NAFVY
Mask Windows

[0 RS ANE: YN
RAINSYREFV T
V—hzhE%,
Mask the windows
from the inside.

O 2. KT« XAOREC=—IL

SR EEHLTHL . >

After painting, remove the
protective film from the
body shell.

NRAF¥VY
Mask Windows

IF491BK

F491BK

FHh—=I
Decals

44

O =Ez7L—hn5—7T
T« Rl EET B,
Paint the body shell from
the inside using Kyosho’s
spray colors.

TA=ISIFHDMBICEE > T
<FEEW,
Apply decals to any spots you like.

ISD102

C

NAWZSIOSHIO.COM
NAWIZSIOSHIO.COM

=

iz

ingrcd i

Vinferno)Z1C TN 21074

Jinferno)li2 16T,

[N Gk [N e =

Vinferno)l 210 Tdn=1c7d

lInfernolllm1c)

inferno)llli2 1074
internonZ1og




gri‘)z;{smu

UmM729
NIWPT7AF—
Velcro

NIYvI T 7R —

Tslii;/{srmeu

IF491BK
2.6x6mm

IF491BK
1-N2630N
2.6mm

Velcro

NIVIT7RF—

1-S33012H
3x12mm

No.8 g‘ﬁf

26x6mm RY VANV I XER
Button Hex Screw

3x12mm YIAYIIER
F/H Hex Screw

i 2

26mm FAOYFvhk
Nylon Nut

of :

3mm FAAYFvhk
Nylon Nut

I: [@ ”””””””””””””””””” 2

KT« EY
Body Pin

(A RV DEN,
Traction

1K / Low IF491BK

L

IF491BK

& / High E

O rRF ik, RO&S T
THRLLEMDAULDLETT,
Slightly bend the body pins as
shown in the diagram for easier
removal.

nﬁj}ﬂﬁ

45



L10LdIN ONH3SNI T B TSRS / NOILYHOdHOO OHSOAM 2202 ©

\SIZAZVE]]

\
N

902s|
_ wwgxe NDZLyMI %
LO-vrpdl ‘ HI00EES+ 10, % \\ =
O eizs eocs) HOLOVES- | e
L wwgLxg ,
902s! / i WL WWZLXE g oees-L W
LO-bbbdl ! wwoxy 4800%2S-1  HZLOEES-+ WwQLXg %
602S! " // H900vE- 1 WWG XS wwoLxy HOLOEES- | %\
. N, wwolxe Gloges- | HOMOVES L m\

F—

! WG | X{
HSLOYES-|

| HOLOEES- | ML
N .
AHJ/ N __ v
1 [}

wugxg 1 1
\Wowoom\s-:
1
{

Z 7 wwg
y / NEEOEN-L N ! | ; wuwolxg < yooys juoi4 >
/ \ HNELM@@ 0 "m% B SNy gy ! <—\RgyROc>
3 | TED T I | 1
sy L i e
HGLOYES- | - < Lo [ | [ [
= 1 1 H 1 I 1 1
WWG LXE WWG L Xg = "lmlnlﬂﬂ “\“ m | i |
HSLOELS+ HSLOELS-| S i | "W"
L I | _—
- p I. [
< Yooys Jeay > PET o "\_“m\m
- 1 |
<NMA&AN> 5 v “ W"m"
=i " “ gl
i ! |
! |
T 1

< aulbug >
<ALFAIT>

Siesl
£0-9vEdl

L |

< () woig> ~, / NEEOEN- |

b . - ”
\@ <@N~<gc> k«.\\\HHH . g12sl
enl e TN 20-9v€dl
NEEOEN-| “\ ~\ /\/\\\\
NEIAL N ﬁ\ \\\ N
Mglevdl < X0QueaY) Jajua) > ~, ,/A\: \\\\/\
SYLAMAF—L£AA> .M N
R,
e

< oje|d olpey >
<SN—1LLX>

< xog olpey >

<Y 4 AN K>
wwo'g |

v M3IA 3001dX3
Zm_m_mvmmﬂu_w_ INFomM—w-mm EONNW>>H__ AN ’ @%@@ ‘

46



&K Exploded View

A= <7Ovhk() >
Front < Front (1) >
) 1-S33010H 1-833012H
3x10mm 3x12mm
1-S34010H
4x10mm
;_NSOZ“ IF346-04 g/
mm
53018 1-83301@_ 7 IF603
xigmm  oX10mm J@mm—" @? 1-523022
1-S14012H /@,—— FassH 3x22mm
HaZMM L 823010 .\ 1
. - IF618
IF492 3x10mm 1-S33010H ' BRGO031
IFW470 IFaogp  >¥10M™ 5x11x4mm IF623
1-833018H
1-512005H 'F408D  3x18mm -
o0 axtomm
% . 1-855004
& 1s211-10 5x4mm
. K@ BRGO31  |F408D
1-S53003 06770 5x11x4mm \\
3x3mm N
F620 IF406-43 1-854010 1-S53005
13x16x0.15mm  4X10mm 3x5mm w N
1-S13010H Do 1-W451005 N
3x10mm wozotn < 7B b7 > 4.5x10x0.5mm .
< Front Differential > e
IF616KY
{ ooy .
IF624-65 1-553018
IF616KY 3x18mm
1S202
IF492
IFW470 m’-/h@
IFW458
IFW458 15004
1-N3033N
3x22mm IFW468B 3mm
IFW468B —E 1-N3024 IF110
/ 3mm IFW328GM
2.6x17mm
IF467 IFW328GM S
, e
BRGO005 IFW328GM 7
8x16x5mm 1-S55004 ’
= 5x4mm .~
IFW332-01 . ,
IF488 = , 1-833015H
IFW332-01 7 L’ 3x15mm !
IF488 N IF462H
BRG005 96773 . \8
8x16x5mm  gx12x0.2mm BRG022 LA43\@§@
.’ IF418 E : M :
/ 6x10x3mm
L’ IFW416 @%
. 1-S33016H : 97008-36H
.’ 3x16mm IF475 @ Q\ LA43
7
R IF35 i IF462H  1-S33015H
’ - 3x15mm
L 1-N3033N
. /§' 3mm 1-W300910 @& IFW459B
7 IF35 3x9x1
" \Fwate k@ xemm N 1-N3033N
p . @/ IF35 e 3mm
7 N 1-N3033N 1-W300910
, 1S053B 3mm
, Y IF35 3x9x1mm BRG022
. 1S214 E?/ 1-N3033N IFW459 IF418
_____________________ ’ g/Smm -7 6x10x3mm
=" I
97051 >—IF517 __ -~ i/ &S
, 17
<7Avhk(@2) > g T i IFW4598
< Front (2) > ' BRG022
IFW417 IFW416 IF418
2 1-833016H | | 6x10x3mm
97051 - 3x16mm @¥ BRG022
IFwat7 ' e Bt v
1-S33018H  |FW417 1-N3033N
3x18mm 1S214 3mm IF418
R
IFW417 RS - Fwate
1-S33018H
47



AATL—h

Radio Plate
N
AN 1-853003
1-813015H N 18530
3x15mm 1 N
. o AN é IF454B
. IF454B : ox8mm
97049GM @ !
| il
! IF4548—HD 4548
! 1
| | 1-853003
! IF454B
S | 1-N2630N—® i \ 3x3mm
V IF466 I 2.6mm | ' IF454B
NS IF466 1 IF454B —CF | 1-853003 97049GM
1-S13015H—E &— 1-N3033N ! i | 3xamm \\\‘%
3x15mm | \\ IF454B—<%> l >
AY
8 \\\|F454B—$ E : IF454B Fata IF454B
AN | : €. 2 e
N b gl IF4BABT ¢
AN ‘% 2x68mm
IF602 ‘\\: i IF435
= 1-832606H N
: <\3 2.6x6mm :\\,
IF466 —& AN
1
| 55
I 1-S33010H S \Fas4B
| 3x10mm i IF454B
| : ;-333010H | 2x68mm
! > x10mm
1-833010H i IF4548
3x10mm I = IF454B @
! 2.6x20mm @
H i
IF602 & 1-553003
\ g %7”:4818 3x3mm IF414 97049GM
1 =
S IF481B
: N 8 ;-253003
I O x3mm
|F481B—44§%§ S
5 | —1Fw4018
S| | —1Fwao18 ©
N &
IFW401B—1 | &
- | IFw401B
5,
AHARY 7 X
Radio Box
IF479B

IF444-01
IF478

EF 1708B

1708B

1-S13008H

1-S13008H 3x8mm

3x8mm

g IF479B
E: 1-S12005H

1 2x5mm
) 1.
D
IF479B

[

o‘;"A?D ‘I’ _
& - - _
1
1
_--7 IF481B
IF479B
92638
IF479B
IF478 2x28.5mm IF479B

48




Ty —FVPRY I X
Center Gearbox

1-S13010H
3x10mm
1-S13010H :
3x10mm | IF469B
Q:F
I
: |-
Istﬂa ! 1-813010H
I 3x10mm
N

ﬁ IFW324-01

IF414 Q

IFW473
IFW473 IFW473
)
IFW473 % Gl Faos  IF468
A
AN
J_EV IFa68 é‘ﬁ IF405
IFW324-01
IF405 % & 1-s33006H
<tEVHIY—FT > 3x6mm
1-833006H—g < Center Differential >
3x6mm
ITvIYy
Engine
IF469B
1-S33010H
3x10mm J IF469B
L7
IF469B
IF469-01
(\ IF469B
IF469-01
~.  1-823010
y o 3x10mm
IF469B -
|
1
IFWs3 IFW143B :
7x11x0.5mm 1
IFW35 % IF432 ~ |
5x8.5x0.2mm | !
Q.- - 1
IFa76 1) Q L IF430 !
97035LW-13 B\ g: :
IFW35 0 % Wp 7 IFW143B "L !
= 1
5x10x0.5mm 96641 1
IFW339 |
0 96774 IFW339 :
) 9 3x5x0.2mm !
5x20x0.2mm :
1
1-513006H BRGO001 ]
3x6mm IFW35 5x10x4mm

5x8.5x0.2mm

49



)47 / Rear / Hinten /
Arriere / Trasera

1-N3033N

1-S23022

1-S53018 3x22mm

3x18mm
97002—@

1S206 %Z

Q 1-S14008H

N 4x8mm
S
IF61 S—Q

IF346-04 1-S23020
3mm
1-S33010H 1-S14018H
3x10mm 4x18mm
\\
1-S33010H °
3x10mm =
T %1-323035
-7 _of®—1-823010 3x35mm
- 3x10mm
1-533010H
IF463H 3x10mm 1512005
IF4€0-2.6 i 1-834025H
96772 4x25mm
IF406-43

13x16x0.15mm

1-S33018H

a8 1-S53003
BRGO31 xiomm 3x3mm IF610
5x11x4mm - Q) IF408D
g 1-853003
IF408D Q) 92653H 3xSmm
1S211-10 IF620
BRGO31 R W0201H
1-834010H — @ 5x11x4mm < V77 >
4x10mm < Rear Differential >
_ 4 )— IF465H
BRG005
8x16x5m
1-N3033N —
3mm B 5
IF613H IF613H
IF613-01 IF613-01
3.5x9x1Tmm
1S2058 IF613H
T IF613-01
-~ 1-853005 (--~
[ O—9677
| 3xsmm 231230 2mm
1-854010 ! i IF613H '
4x10mm i ! Q’— IF616KY BRGO005 /’/’f}
i AR = IF613-01 {2y IFW328GM
IF624-69 ! 1_W451005 3.5x9x2mm  8x16x5mm /@
|' 4.5x10x0.5mm %7|FW328GM
' IF110 1-855004
IF616KY —§) 2 a0 IFW328GM Bx4mm
1-553018 — o 15215 2.6x17mm
3x18mm
Za AN @\
Q))\ IFW415
1S205B 1-N3033N
3mm
1S205B
IFwats  'S2058

50




< EXPLODED VIEW > a0z

- > ©— 1-S54004
&7 —\7 . 4x4mm A \% ORGO6
Gear Differential : @y d/
i IF402 2
IF412 O\ 97011-1288 N
15210-46
BRG005 ORG06

8x16x5mm

% % BRGO005
% 8x16x5mm
\\

<70Y K/ UYH>
< For front and rear >

IF402
[ IFa02
T 97011-128B
IF4038 1-533012H v
IF30-1 3x12mm @ IF412
IF411

[} Fa02 IF402
97011-128B

IF413

. BRGO005
<tvy¥y—H> 8x16x5mm

< For center >

IF410-46B

IF404B

N BRGO005
IF402 \% 8x16x5mm

IF404B % IF402
IF404-01 97011-128B
1-833012H 7
.9‘\\// C— IF411 3x12mm @ IF413
8/
Shock

= o e e e e e e

r - . IFW469 / IFW469-01

/ IFW469 / [FW469-01 <UVHA>
IFwagg ~ 2X4x0.5mm <For rear >
N IFWA469 / IFW469-01
15215
1-N2630N / IFW140-02

IF347-145

~
~
IFW469 / IFW469-01 ~~
2.5mm S

IFW469
A ~
~

IFW469 / IFW469-01 ~~ ~
~

2x4x0.5mm IFW154

IFW469 / IFW469-01

1-N2630N / IFW149-02

IF347-145 S
~

~ ~
H 1-W200604 / IFW149-02 Sso
~
~

IFW149-02 S~

IFW470-01

IFW140-05

IF470-03BK

IFW470

<780YhAE>
< For front >

1SS001-915

IF346-05C




ARFIN—"J SPARE PARTS

= =V %
SRS | P/ \ot_N\yn%es Dﬁgﬁ | Part Names
No. art Na . eI EE)
V—)LRRT YT (5x10x4)4 A IF467 Il_:cl)n/g7Kﬁg/P7in Set (MP9)
BRGOO1 | Gheiq Bearing (5x10x4 / 4pcs) FL —% O—% —(30mm/MP9 TKI2)
Y—ILRARZY 27 (8x16x5)2 A IF468 | Brake Rotor (30mm/MP9 TKI2)
BRGO05 | ghieid Bearing (8x16x5 / 2pcs) T7—5—F—t v ~ (MP9 TKI2)
—)LRRFY 2T (6x10x3)2 A IF469B | Ajr Clearer (MP9 TKI2)
BRG022 | ghjeid Bearing (6x10x3 / 2pcs) T7—2—F—2ZR> (2 A JMPI TKI2)
S—)LRRFZ UV T (5x11x4)2 A IF469-01 | Air Cleaner Sponge (2pcs/MP9) :
BRGO31 | Shieid Bearing (5x11x4 / 2pcs) T R—7 v AR TP IL(Cy FFIR—E 2 N TS %)
77T~ AN E2 (5 N) IF470-03BK| Shock Adjust Dial (for Big Shock/2pcs/Black)
IF30-1 | Diff. Case Packing (5pcs) FoRE =7V 25— KT N)
ATFITEY IF475 | Servo Saver Adjust Sponge (2pcs)
735 | Steeting Pin 3PC 751 M+ JLF v k (MP9)
IF110 | $2.6x1 7P-By IF476 | 3pC Flywheel Nut (MP9) -
$2.6x17 Pin ‘ ‘v FU—Ry 2 Xy ~(MP9 TK
N=RFZ Y R—FIv A RAY RRF—IL ] UT [2N) IF478 /B;t/tei;/JBOX/—gejt(ﬁMPQ TKI3)
IF287 | Hard Upper Adjust Rod (Steel{Regr/%pcs{ Ly—/—y 5 Xt v ~ (VP9 TKI3)
RF NG YN=T a2 (Ey 752 IN— /4 \) IF479B | Receiver Box Set (MP9 TKI3)
'F346-04 | Steel Shock Bush (For Big Shock/4pcs) 5% 5 2>—% v K (MPS TKI)
FYN—IY Rty h(EYTYVIN—R/4EY ) IF481B | Fel Tank Stay Set (MP9 TKI3)
IF346-05C| Shock End Set (for Big Shock/aset) FILEFv oI T7—A(L R/ AV X% U5 /MPO TKI4)
TON—FvyIIvyaty NEYITVIN—F/4EYR) IF488 | Aluminum Knuckle Arm (L, RIGunmetal/MP9 TKl4)
IF346-07 | Adjustment Collar (For Big Shock/4set) I FILEF v IILT—L(L Ao X5 U w5 /MPI TKI4)
FUINTERP (S AON 2N [EYT T2 IN—F) IF488-L | Alyminum Knuckle Arm (L/Gunmetal/MP9 TKI4)
IF347-145 | Shock Piston (¢1.4x5Hole/2pcs/For Big Shock) FIL=F v oL T—LR AV XG5 IMPO TKIA)
) AV ALy FI—=Y (1 A /MPT77/ST-RR) IF488-R | Ajuminum Knuckle Arm (R/Gunmetal/MP9 TKI4)
IF351 | Silicone Switch Boots (1pcs/MP777/ST-RR) S ST (TS 5% IMPS TKIA)
T I7XNLF P E v~ (MPI) IF491BK | \Wing (Black/MP9 TKI4)
IF402 | piff. Bevel Gear Set (MP9) 6.5x26mm ¥+ 7 ~ (MP9 TKIA/4 70
777 —At v k(F&R / MP9) IF492 | g 5x26mm Shaft (MP9 TKI4/4pcs)
IF403B | Diff. Case Set (F&R / MP9) 2FF7UVTTL—M(HAYAZ U Y- [MPe Evo.)
Y5 —770 -2ty (MP9) IF517 | Steering Plate (Gunmetal/MP9e Evo.)
IF404B | Genter Diff. Case Set (MP9) XHTL— P F X% U9 %5 NPIO)
77T =20y %2 ($36/5 A /MP9) IF602 | Radic Plate (Gunmetal/MP10)
IF404-01 | Dt Case Gaskets ($36/5pcs/MP) SO R 7y = FL— K X555 /MPT0)
Y5 —F7v 9> ~(MP9) IFE03 | Front Upper Plate (Gunmetal/MP10)
IF405 | Center Diff. Mount (MP9) TYYYURDYRTIL— Rty (A X5 Uy 5 /MPIO)
JNILZ~v Rty k (F&R / MP9) IF606 | Engine Mount Plate (Gunmetal/MP10)
IF408D | Byikhead Set (F&R / MP9) Oy RAFHRNLT—(F/ Ao A5 U v o JMP10)
I\ )= (MP9) IF607 Front Lower Sus. Holder (F/Gunmetal/MP10)
IF409 | Bumper (MP9) ZAY ~AZYRRILT— R/ AV AT ) v [MP10)
ZIX—FV (46T / MP9) IFG08 | Front Lower Sus. Holder (R/Gunmetal/MP10)
IF410-46B| gpur Gear (46T / MP9) JYO7HZRILE—(F/ Ao X5 Uy Z /MP10)
7 7 NIV T (2 A /MPO) IF609 | Rear Lower Sus. Holder (F/Gunmetal/MP10)
IF411 | Diff. Bevel Shaft (2pcs/MP9) TPAF AL S — (R AV XE Uy 5 MET0)
F73 v 7R (2 A / MP9) IF610 | Rear Lower Sus. Holder (R/Gunmetal/MP10)
IF412 | piff. Shaft (2pcs / MP9) N—RUTATE+ U7 MPI0)
vV —F 7Y+ T2 A/ MP9) IF613H | Hard Rear Hub Carrier (MP10)
IF413 | Center Diff. Shaft (2pcs / MP9) Y NTTvyaty k(MP10)
TL—FALty (MPI) IF613-01 | Rear Hub Carrier Bush Set (MP10)
IF414 | Brake Cam Set (MP9) F4 FH—F(MP10)
H—MmE1/N\—RZ ~ (MP9) IF614 Side Guard (MP10)
IF418 | Servo Saver Post (MP9) JYE—X94 >0 Z257—(MP10)
FYIINTF—LHZ—(4 A/ MP9) IF615 | One Piece Wing Stay (MP10)
IF420 | Knuckle Arm Collar (4pcs / MP9) HS—HXTvoaty k(@EATO— /MP10)
I>I235 h (MP) IF616KY | Cojor Sus. Bush Set (F-Yellow/MP10)
IF430 Engine Mount (MP9) KLZ0Ov REy ~(MP10)
3PC 754 1 —)L(32mm / MP9) IF618 | Chassis Brace Set (MP10)
IF432 | 3pC Flywheel (32mm / MP9) = - - 10)
y RF4X7Y Ry~ (MP
T—RR—> v | (MP9) IF619 | Bogy Mount Set (MP10)
IF435 | Servo Horn Set (MP9) 25 ER—ILT> K (MP10)
27V (M4 /4 A [ MP9) IF620 | Sway Bar Ball End (MP10)
IF438 | King Pin (M4 / 4pcs / MP9) JO0Y Ry F—1==H%)L¥ v 7 K (L=82/1 A /MP10)
L2y —57 TL= (XS )T [ MPY) IF623 | Universal Center Shaft F (82mm MP10)
IF443B Center Diff. Plate (Gunmetal / MP9) HD XS v 7 ~ (4.5x65mm/2 A /NMP9)
BBy >0 Ty 2ty ~(MP9) IF624-65 | 1D Sus. Shaft (4.5x65mm/2pcs/MP10)
IF444-01 | Fyel Tank Bush Set (MP9) HD H X5+ F (4.569mm/2 X /MP9)
IF454B | 7_9\\12(,\‘,‘{P}§)(MP9) IF624-69 | 4D Sus. Shaft (4.5x69mm/2pcs/MP10) :
Linkage Set WAL RIS r— (S a— oA 7
AT Ty —(Ao X5 v /2 A/ MP9) IFW35 E;\e)nbéju’izigxaéherv(Short)
IF455 | Wing Washer (Gunmetal / 2pcs / MP9) = > 2 (1.00)
J = NVP9) 3PC 5y FATUSZ (.
JOYKRAZESAPF—N—=(23mm /1 A/ IFW53 | 3pC Clutch Spring (1.00)
IF459-2.3 | Front Sway Bar (2.3mm/1pc/MP9) 0S5ty K
IF460-2.6 Rear Sway Bar (2.6mm/1pc/MP9) 0 U7 (D1.9x3.4)
5.8mm EAf/\—RR—)L(2 A / MP9) IFW140-08| O.ring (1.9x3.4)
IF462H | 5 '8mm Flanged Hard Ball (2pcs / MP9) S5 R e R=SUS FEYE
7.8mm EER/\— RR—JL (2 A / IF56) IFW143B Fly Wheel Tapered Collet Set
IF463H | 7 8mm Flanged Hard Ball (2pcs / IF56) T
7.8mm Y\ /\— RR—JL(2 A / IF55) IFW154 | S1ock Boots
PA0BM. |7 8mm Taper Hard Ball (2pcs PR P T RD TN L R (16 Srmacre T LB /4 )
Y —— —RY TV R AR—Y—1 v IFW324-01 | A ) ffor acre Brake/4pcs
IF466 geﬁtfr Dﬁf_.é ge?\;o Mount Spacer Set (MP9) Disk Plate Bolt (16.5mm/fo p

52




ARFIN—"J SPARE PARTS

SRR IN=V % i IN—=Y %
No. Part Names \[o} Part Names
IFW328GM AILINT (L AV AF YT /ST-RR Evo/4 v ) LA43 R—ILZV K 58¢ (12 A)
Wheel Hub (L/Gunmetal/ST-RR Evo/4set) 5.8mm Ball End (12pcs)
Tyvya(FILZFvIILT—LRE /4 N) P EMIDPZAGCITEIWEPIIEPN
IFW332-01| Bygh (for Aluminum Knuckle Arm/4pcs) ORGO6 | gjlicone O-Ring (P6/Orange) 15pcs
BPCHD Z7IL2V 5y Fa— NIy T—7(20x100/1 A)
IFW339 | 3pC HD Aluminum Clutch Shoe UM729 | Magic Tape (20x100/1pc)
SPZIZIAARIANAYAZ YYD /4 N/ MP9) 5.8mm /\—RR—=JL(5 A)
IFW401B | 5p Ajuminum Radio Post (Gunmetal / 4pcs / MP9) WO0201H | 5'gmm Hard Ball (5pcs)
IFW415 N=RUYOFPHRAY+ T KAV Y 21— (35x49mm / 2 A / MP9) W0204 6.8mm /\— R/R—JL (H=4.8/4 \)
Hard Rear Lower Sus. Shaft Screw (3.5x49mm / 2pcs / MP9) 6.8mm Hard Ball (H=4.8/4pcs)
IFW416 6.8mm /\— RR—JL (H=8.7/2 A /MP9) 1-S34025H IR (M4Ax25) (Ny 7 X /5 A)
6.8mm Hard Ball (H=8.7/2pcs/MP9) ) Flat Head Screw (Hex / M4x25 / 5pcs)
6.8mm /\— RR—JL(H=10.2/2 A /MP9) v NEZ(M4x10 /6 A)
IFW417 | 6 8mm Hard Ball (H=10.2/2pcs/MP9) 1-854010| gt Screw (M4x10 / 6pcs)
IFW458 N=R7OY R NO7HRAYv T KAV 12—(3x42.8mm/2 A /MP9) 1-W300910 v+ —(M3x9x1.0 / T0 A)
Hard Front Lower Sus. Shaft Screw (3x42.8mm/2pcs/MP9) Washer (M3x9x1.0 / 10pcs)
IFW459B H—RteAN\=T7 vty TU—(\=RKI7U VIt /MPI/MP10) 1-W451005 7w v —(M4.5x10x0.5 / 10 A)
Servo Saver Assy (Hard Spring Type/MP9/MP10) ) Washer (M4.5x10x0.5 / 10pcs)
IFwaesg | 2P~ M\7E v U7y b (LR/17.5/MP9) 17088 | 77X TFERF TV TYF(AA)
Front Hub Carrier Set (L,R/17.5°/MP9) Color Antenna (Black/4pcs)
IFW469 I7L—yavFvy Ty NALTYREY TS VI~ /MPI) 1876 MR Z LY —
Aeration Cap Set (Threaded Big Shock/MP9) Fuel Tank Filter
aviFvyIV—I)LEy h4 A) WRELF 2 — 7' (2.4x6x1000mm)
IFW469-01 ghock Cap Seals Set (4pcs) 92213 | Fuel Tube (2.4x6x1000mm)
HD J—7« v %> /)\—tv k (M/55/MP9) NT7Z7—RXAT—
IFW470 | 4D Coating Shock Set (M/55/MP9) 92511 | Muffler Stay
MRA—=ILFY RNHAYAXSI YUY AN/ L= a3 V) A+yZ7EY (10 A)
IFWA472GM| \Wheel Nut (Gunmetal/4pcs/for Serration) 92638 Snap Pin (10pcs)
7L —F/%y K(MP9) 58mm /\—RR—)LY 314> ~@BOKR/4N)
IFW473 | Brake Pad (MP9) 92653H | 5:8mm Hard Ball Joint (3.0 hole / 4pcs)
1S0538 6.8mm R—ILTY KA 7Y 517 /8AN) 96641 3xbmm Y At v ~
6.8mm Ball End (Offset Type/8pcs) 3x5mm Shim Set
1S201 XA+ ¥—(MP10T) 96772 13x16x0.175mm >/ SUS(10 A)
Main Chassis (MP10T) 13x16x0.15mm Shim SUS
7y I\—=F =Lty k(MP10T) 8x12x0.2mm ¥ (5 A)
1S202 Upper Arm Set (MP10T) 96773 8x12x0.2mm Shim (5pcs)
1S203 ¥ NLoOy R(MP10T) 96774 5x20x0.2mm > (5 A)
Rear Chassis Brace (MP10T) 5x20x0.2mm Shim (5pcs)
1S204 7Oy sOr77—LAL(LR/MP10T) 97002 M7« E>(1.6mm/10 A /FM29)
Front Lower Sus. Arm (L,R/MP10T) Body Pin (1.6mm/10pcs/FM29)
U077 —LA(LR/MP10T) N—=R7ZIvZ Oy R(BEx36mm /2 A)
1S2058 Rear Lower Sus. Arm (L,R/MP10T) 97008-36H| g Adjust Rod (3x36mm / 2pcs)
R~ oY bty ~(MP10T) E> (2.5x12.8mm/6 A)
1206 | Body Mount Set (MP10T) 970111288 | pjny (2.5x12.8mm/6pcs)
1S207 N—RK70OY K52V )—ZF7—(MP10T) 97035LW-13 TVE—=Z7Z9FNIL 13T (FARMTIAR)
Hard Front Shock Stay (MP10T) “°| One Piece Clutch Bell 13T (Light Weight)
15208 N—=RUY 5> /){—ZF7—(MP10T) 97049GM Yo r—I XKy )8—@2mm/ TV A5 [5N)
Hard Rear Shock Stay (MP10T) Linkage Stopper (2mm/Gunmetal/5pcs)
1S209 RS >~ 2 (150cc/MP10T) 97051 ¢6.8 R—JLT> K(HG/8 A)
Fuel Tank (150cc/MP10T) $6.8 Ball End (HG/8pcs)
U0 E (46T/MP10T) -
1S210-46 Ring Gear (46T/MP1 OT) ¥ —ERIC—VERGE L TWRWIS—YDNB D FT,
= PPN s Z0iHE. REN—YREIZASNTVET,
1IS211-10 IID\rize{BZ\;;I/a}eba:r(‘\‘rO('I] /(Iell-ll—:’/ 1!\3%] oT) Note that some parts are not sold as spare parts!
Iso12 |2V EYI—I=N—FLI v T K (L=177/1 A /MP10T) W ANRT (AT 3V N—VEIEIFWEBY 1 b & SEEE W, (=] ke m]
Rear Center Universal Shaft (L=177/1pc/MP10T) Please see the website for spare & option parts prices.
15213 A=ZN—=BI AT+ T K (L=1325/2 A /MP10T)
Universal Swing Shaft (L=132.5/2pcs/MP10T) www.kyosho.com [S]}
1S214 7IvRF7)LOv K (4x84mm/2 A)
Adjustable Rod (M4x84mm/2pcs)
1S215 HD d—F 4 > 7% > /)\—t v ;(L=58/MP10T)
HD Coating Shock Set (L=58/MP10T)
1521501 | 1D =T 1 ¥ 752 )\—7—Z(L=58/2 A\)
: HD Coating Shock Case (L=58/2pcs)
&)= v 7~ (66)
1S215-02 | ghock Shaft (L=66)
1S5001-915 EvITYIR—ZA T I (Z4 ~X—T)L /9-1.5/.=88)
) Big Shock Spring (Light Purple/9-1.5/L=88)
1SS002-1015 Ey 75 YIN—R TV (Z4 ~IX=TF)L /10-1.5/L=94)
: Big Shock Spring (Light Purple/10-1.5/L=94)
ISB104 MP10T />FdL—Y3>vhTosEY h
MP10T Non Decoration Body Set
MP10T 7 h—JL
ISD102 | \p10T Decal

53



A7 32I\—"Y OPTIONAL PARTS

SRR IN—=Y % i IN—=Y %
No. Part Names No. Part Names
IFaa6-03 | 217 7 7L (EY TN~ /4 ) FWa05-148| SP 7 YIS ERR Y (@1AxB R /2 N[ B T 5 /(=)
- Diaphragm (For Big Shock/4pcs) ) SP Shock Piston (¢1.4x8 Hole/2pcs/for Big Boa Shock)
iFads0ag| 2T 2T ARNTYN—=Ty 22 (Ev TV IN—F/4N) Fwato | ZVS78Y MN\TEP UTZEY b LR/ AV AT 97 IMPI)
A L/Weight Shock Bush (For Big Shock/4pcs) Aluminum Front Hub Carrier Set (L,R/Gunmetal/MP9)
IF347-126 TYIN—EZX RV (P1.2x6 R /2 N/ Ev T 5> IN—F) IFW426 7 L= AMB /"JL% — (MP9 TKI3)
: Shock Piston (¢ 1.2x6Hole/2pcs/For Big Shock) Aluminum AMB Holder (MP9 TKI3)
IF347-128 TYIN—EZX RV (P1.2x8 R /2 N/ Ev 5> I\—F) IFW428 ZAYFTIL—=NRIVET =R/ AV X5 Uy [MPI TKI3)
) Shock Piston (¢ 1.2x8Hole/2Pcs/For Big Shock) Switch Plate (Standard/Gunmetal/MP9 TKI3)
IF347-135 FYIN—EZXRY(P1.3x5 R /2 N/ Ev TS5 IN—F) IFW429 A4y FTL—NEFRAVvFR/ AV X5 Y7 MPI TKI3)
. Shock Piston (¢ 1.3x5Hole/2pcs/For Big Shock) Switch Plate (E-Switch/Gunmetal/MP9 TKI3)
IF347-136 TYI—EZRRY (136 R /2 AN/ EVTF >V I/I—F) IFW436 770V MN\TEv )Ty MLRNE/ HY X5y T IMPI)
) Shock Piston (¢1.3x6Hole/2pcs/For Big Shock) Al Front Hub Carrier Set (L,R/16°/Gunmetal/MP9)
IF347-138 FYIN—EZX RV (P1.3x8 R /2 N/ Ev T 5> IN—H) IFW446 FILVZERT—I(HY X5 v o /MP9)
: Shock Piston (¢ 1.3x8Hole/2pcs/For Big Shock) Aluminum Ride Height Gauge (Gunmetal/MP9)
IF347-155 TYIN—EZX RV (P1.Bx5 R /2 N/ Ev 5> IN—F) IFW448 FWIOYTLYIRTT YV TH—Rik—> (7% 1\ /MPI/ST-RR)
. Shock Piston (¢ 1.5x5Hole/2pcs/for Big Shock) Al Long Range Steering Servo Horn (FUTABA/MP9/ST-RR)
IF410-478 RI—FV (47T / MP9) IFW449 FWIAVILYIRTTY YT =mik—> (%27 /KO B /MPY/ST-RR)
) Spur Gear (47T / MP9) Al Long Range Steering Servo Horn (SANWA/KO/MP9/ST-RR)
RIX—F (48T / MP9) ZIWZIN—=RT7 v /=Y =Rt /8- (MP9)
IF410-48 Spur Gear (48T / MP9) IFW450 | Ajuminum Hard Upper Servo Saver (MP9)
IF415 7L —*%0—%—(30mm / MP9) IFW453 ~ =7k—JL R 7R—k (INFERNO MP9)
Brake Rotor (30mm / MP9) Manifold Support (INFERNO MP9)
Fa21 | 2ZB¥ R\TF+ U7 (MPI) Fwasa | ZVSABY LY —HRR—> (75 /\A /MPO)
Front Hub Carrier (MP9) Aluminum Throttle Servo Horn (FUTABA/MP9)
IF459-2 1 JOYKATESAHF—/\—2.1mm /1 A / MP9) IFW455 7L Z2Ay ML —mik—> (> 7 /KO B /MP9)
"= | Front Sway Bar (2.1mm/1pc/MP9) Aluminum Throttle Servo Horn (SANWA/KO/MP9)
IF459-2.2 7AY K AYEZAHF—=/—=(2.2mm /1 A / MP9) IFW461 77OV NN\TFvUTEY MLR//AVAT ) v IMPI)
“== | Front Sway Bar (2.2mm/1pc/MP9) Al Front Hub Carrier Set (L,R/19°/Gunmetal/MP9)
IF459-2.4 JOYKZAZESAHF—/N—(2.4mm /1 A / MP9) IFW467 FARNDTARTIRRNLY v T k(2 A /MP9)
“=7| Front Sway Bar (2.4mm/1pc/MP9) L/Weight Diff. Bevel Shaft (2pcs/MP9)
IF459-2.5 7AY KRS EZAHF—/—=(25mm /1 A / MP9) IFW472BL A —=ILFy N(TI—/4 AN/ 2L—>3 1)
"=~ | Front Sway Bar (2.5mm/1pc/MP9) Wheel Nut (Blue/4pcs/for Serration)
IF459-2.6 70YKRATEZAHF—/X—=(2.6mm /1 A / MP9) IFW472R A —=ILFY LY R/AAN/EL=Y321R)
"= | Front Sway Bar (2.6mm/1pc/MP9) Wheel Nut (Red/4pcs/for Serration)
IF459-2.7 JOYKAYESAHF—/\—2.7mm /1 A / MP9) IFW474 770V M\TEYUT7EY MNLR/TE/AYAFY Y7 IMPI)
"= | Front Sway Bar (2.7mm/1pc/MP9) Al Front Hub Carrier Set (L,R/17.5°/Gunmetal/MP9)
IF459-2.8 7AY MR EZAHF—/\—=(2.8mm /1 A / MP9) IFW603 3PC 7 ZvFtv k(MP9/MP10)
“=%| Front Sway Bar (2.8mm/1pc/MP9) 3PC Clutch Set (MP9/MP10)
IF459-2.9 7OV KR ESAHF—/\—=(2.9mm /1 A / MP9/MP10) IFW604-10 7OV hYv¥—o x4 ~(10g/MP10/MP9e EVO.)
"= | Front Sway Bar (2.9mm/1pc/MP9/MP10) “"¥| Front Chassis Weight (10g/MP10/MP9e EVO.)
IF460-2.3 UV ZZEZAHF—N\—(23mm /1 A/ MP9) IFW604-20 Y kv ¥—2 x4 k(20g/MP10/MP9e EVO.)
"=~ | Rear Sway Bar (2.3mm/1pc/MP9) ““¥| Front Chassis Weight (20g/MP10/MP9e EVO.)
IF460-2.4 VYR EZAH—/\—(2.4mm /1 A / MP9) IFW605-10 VY v>—2 x4k (10g/MP10/MP9e EVO.)
“=™| Rear Sway Bar (2.4mm/1pc/MP9) “"¥| Rear Chassis Weight (10g/MP10/MP9e EVO.)
IF460-2.5 Y RHZEZAH—=/\—(25mm /1 A/ MP9) IFW605-20 Yoy y— x4 k(20g/MP10/MP9e EVO.)
“=9| Rear Sway Bar (2.5mm / 1pc / MP9) ““¥| Rear Chassis Weight (20g/MP10/MP9¢e EVO.)
IFa60-2.7 | S P AZEZAH—)—(27mm /1 A / MP9) FWe06 | 22 A VAT Ty 2ty h(MPI0)
"=’ Rear Sway Bar (2.7mm/1pc/MP9) Brass Rear Hub Carrier Bush Set (MP10)
IF460-2.8 JYRIETA4H—/\—(2.8mm /1 A/ MP9) IFW608 FILZUVPNTEvUF(LR/ AVAZ YU YT /MP10)
“=-® | Rear Sway Bar (2.8mm/1pc/MP9) Aluminum Rear Hub Carrier (L,R/Gunmetal/MP10)
IF460-2.9 VYR EZA4H—/)\—=(29mm /1 A / MP9/MP10) IFW609 FPIWIZAFT 7)Y TH—iKm—>(7%/H /18.5mm/MP10/MP9)
“=Y | Rear Sway Bar (2.9mm/1pc/MP9/MP10) Aluminum Steering Servo Horn (FUTABA/18.5mm/MP10/MP9)
IF460-3.0 Y ZA5EZA4HF—/{—(3B.0mm /1 A/ MP9) IFW610 FIWIRATT) V¥ —iik—> (%7 /KO B /18.5mm/MP10/MP9)
Y| Rear Sway Bar (3.0mm/1pc/MP9) Aluminum Steering Servo Horn (SANWA/KO/18.5mm/MP10/MP9)
IF491KG | 2.7 > 7 (EHT U —> /MP9 TKI4) FW611-0| 2 2 AZB> hN\TFv YT Ty 2 (0°/MP10)
Wing (F-Green/MP9 TKI4) | Brass Front Hub Carrier Bush (0°/MP10)
IF491KO T4V (EHRAL VY /MPI TKI4) IFW611-1 72278V MN\TFv U T Ty 2 (x1°/MP10)
Wing (F-Orange/MP9 TKI4) ~' | Brass Front Hub Carrier Bush (+1°/MP10)
IF491KR T4V (EHL Y R /MPI TKI4) IFW612 FAND A NAY T VI—T vy 2 (UVHE /MP10/2 N)
Wing (F-Red/MP9 TKI4) L/Weight Long Shock Bush (Rear/MP10/2pcs)
IF491KY I 27 (&4 TO— /MP9 TKI4) IFW614 HD vy 7€Yd -1 =HIZA1V 7>+ 7K A /82/MP10)
Wing (F-Yellow/MP9 TKI4) HD Cap C-Universal Swing Shaft (1pc/82/MP10)
IF491W 4> (K74 & /MP9 TKI4) IFW621 AF =T IRR)LEY £y ~(12T/18T/F.R A /MP10/MP9)
Wing (White/MP9 TKI4) Steel Diff.Bevel Gear Set (12T/18T/F,R/MP10/MP9)
IF616KG AZ—HBRTvvaty ~EEKTU—> /MP10) IFW622 2F =T IRR)F £y ~(12T/18T/ £ % —H /MP10/MP9)
Color Sus. Bush Set (F-Green/MP10) Steel Diff. Bevel Gear Set (12T/18T/Center/MP10/MP9)
HWZ—BRTvaty (GR74 5 /MP10) H—mR>7vIIX—7FL—k (MP10)
IF616W | Cojor Sus. Bush Set (White/MP10) IFW626 | Carbon Upper Plate (MP10)
3PCUZYFYa— Hh—myEy5—777L—K(MP10)
IFW52B | 3pC Clutch Shoe IFW627 | Carbon Center Diff. Plate (MP10)
3PCOZvyFRFUT(1.10) A=Y AHATL—K(MP10)
IFWS3H | 3pC Clutch Spring (1.10) IFW628 | Carbon Radio Plate (MP10)
IFW53M 3PC 7 ZvFRF > (0.95) IFW629 TLI70Y M\THr )7y MLR/22/HYAFU YT IMP10)
3PC Clutch Spring (0.95) Al Front Hub Carrier Set (L,R/22°/Gunmetallic/MP10)
3PC 7 ZvFRZ >4 (0.90) H—mR> AMB /L5 —(MP10/MP9)
IFWS3S | 3pC Clutch Spring (0.90) IFW630 | Carbon AMB Holder (MP10/MP9)
IFW136 BPCTPIVZUTYFYa— IFW634-455 Z14 84 MRI—FT(45T/MP10/w/IF403B)
3PC Aluminum Clutch Shoe ) Light Weight Spur Gear (45T/MP10/w/IF403B)
IFW405-128 SPHYVIR—ERRNV(p1.2xX8 N /2 N[ EV T > I—) IFW634-465 F14 KU A MRIN—FT(46T/MP10/w/IF403B)
: SP Shock Piston (¢1.2x8 Hole/2pcs/for Big Boa Shock) ; Light Weight Spur Gear (46 T/MP10/w/IF403B)
IFW405-138 SPHYIR—EZXLY(d1.3x8 R /2 N[/ EVTHT>I—) IFW634-47S FA4 KD A NZ/IN—FTV(47T/MP10/w/IF403B)

SP Shock Piston (¢1.3x8 Hole/2pcs/for Big Boa Shock)

Light Weight Spur Gear (47T/MP10/w/IF403B)

54




A7 3>I\—"Y OPTIONAL PARTS

SRR IN=V % i IN—=Y %
No. Part Names \[o} Part Names
1SS001-815 By IV I—2 TV I (T I)L— /8-1.5/L=88) 92214 SPY75—7Lv¥v—F1—7(2.4x6x500mm)
) Big Shock Spring (Blue/8-1.5/L=88) SP Muffler Pressure Tube (2.4x6x500mm)
1SS001-8515 Ev T I— 7V (Ly K /85-1.5/L.=88) 97035LW-14 TVE—=Z7Z9FNI 14T(ZARTIAR)
- Big Shock Spring (Red/8.5-1.5/L.=88) "1 One Piece Clutch Bell 14T (Light Weight)
1S5002-915 Ey T YI—R T )7 (T)— /9-1.5/L=94) 1-NG3ONA-GM +v k (M2.6x3.0) 71O (ZILZ /HV X5 /5A)
: Big Shock Spring (Blue/9-1.5/L=94) i "M Nut(M2.6x3.0) Nylon (Aluminium/Gunmetal/5pcs)
1SS002-0515 Ev IS5 YI—R TV (Ly R /9.5-15/L=94) 1-512606HT MY VEZR (M2.6x6) (NI X [ FF> /5AN)
: Big Shock Spring (Red/9.5-1.5/L.=94) ) Button Screw(Hex/Titanium/M2.6x6/5pcs)
1S204H 70y ~OF7YRT7—LU\=F /MP10T)
Front Lower Sus. Arm (Hard/MP10T)
UYarHR7—L0U\—=K /MP10T)
IS205HB | Rear Lower Sus. Arm (Hard/MP10T)
JK1202SSGW 1/8 k5 F— BLOCK IN Super Soft #&#&%(H)
1/8 Truggy BLOCK IN Super Soft Glued (W)
Y—yN\yo)bOy K(FF> /3x36/1 A)
TBTO336 | Tyrbuckle Rod (Titanium/3x36/1pc)
Y—yN\vo)bOy K(F¥> /5x38/2 A)
TBTO0538 | Tyrnbuckle Rod (Titanium/5x38/2pcs)
WO0202H 6.8mm /\— RKR—JL(5 A)

6.8mm Hard Ball (5pcs)

55




mE ACE: P
No. Part Names Description
80823 |BigK2.0 EY ¥y k 7Z v ¥ | ¥+ X/1200x600mm
BK | Big K 2.0 Pit Mat Black (61x122cm) | Size / 1200x600mm
80823 | BigK2.0 Y k¥ w k Ly R | X/1200x600mm
R | Big K 2.0 Pit Mat Red (61x122cm) | Size / 1200x600mm
96161 | BV 71 VIIIA N NSV ZBAYTA k
Setting Weight Weights for balance adjustment

hF4Y—IJL YUICHI KANAI TOOLS

ERES AC % kS ERES AC % RAE
No. Part Names Description No. Part Names Description
YKW003| KANAI TOOL Y1 FAR 54 /\=(6mm) | Zn2nht'y hORBFHIHD T, YKW020| KANAI TOOL R=JLiR4 > N K74 /0= (20mm) | 3mmAw &7 ZEZEY —Ib
B KANAI TOOL Screw Driver (Flat/6mm) | There is a bit single article of a spare. BPB | KANAI TOOL Ball Point Driver (2.0mm) | Tool for 3mm Hex screw
YKW003| KANAI TOOL Ew M (¥4 F2Z /6mm) | ZRT7FR ZNThEy NOBRTNHDET,
B-1 | KANAI TOOL Bit (Flat/6mm) Spare There is a bit single article of a spare.
YKW005| KANAITOOL Y1+ AR 74 /\=(Bmm/ OV %) | #n2hty hOBREN B T, YKW020| KANAI TOOL 6 AL V' F R 54 /8— | 3mmAy 7 AEZRAY —)L
B KANAI TOOL Screw Driver (Flat/3mm/Long) | There is a bit single article of a spare. TC | 2Omm/F&¥>a—NK) _ Tool for 3mm Hex screw
YKW005| KANAITOOL E'y b (Y172 /3mm/ OV %) | 2~7 F KANAI TOOL Hex Wrench Driver | zpznpy ho#gsh 50 27,
B-1 | KANAI TOOL Bit (Flat/3mm/Long) | Spare (2.0mm/Ti-Coating) There is a bit single article of a spare.
YKW006| KANAI TOOL 77 AR Z4/{=(No.1) | 3~4mm 7S5 ZEZBY—IL YKW020| KANAI TOOL £y M6 & /2.0mm/ 75> 1—})
B KANAI TOOL Screw Driver (No.1) | Tool for 3~4mm Phillips screw TC-1 | KANAI TOOL Bit (Hex/2.0mm/Ti-Coating)
INENEY NOBRFOHDET, YKW025| KANAI TOOL 6 AL ¥ F R 74 /{=(25mm) | 3mm=*F v+ v 7L ZRBY —IL
There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
YKW006| KANAI TOOL E'w h(FZ 2 /No.1) | ZR7F ZhEnEy NOBSETENHDET,
B-1 | KANAI TOLL Bit (Screw Driver/No.1) | Spare There is a bit single article of a spare.
YKW007| KANAI TOOL 75 2R 54 /{—(No.2) | 2~2.6mm7 S ZEZXRAY =)L YKW025| KANAI TOOL E' I (6 A /2.5mm) | 27
B KANAI TOOL Screw Driver (No.2) | Tool for 2~2.6mm Phillips screw B-1 | KANAI TOOL Bit (Hex/2.5mm) Spare
ZNENEY NOBRFHBNET. YKW030| KANAI TOOL 6 &L ¥ F K74 /\=(30mm) | 4mm=*+ v 7€ ZE@Y—)L
There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (3.0mm) | Tool for 4mm Cap screw
YKW007| KANAI TOOL E'w h(7Z 2 /No.2) | X7 F ZnEnEy hORRTNHDET,
B-1 | KANAI TOOL Bit (Screw Driver/No.2) | Spare There is a bit single article of a spare.
vkwoog| T ERA —=ILL > F(1/8 ¥+ X) | KA —)L v kY=L YKW030| KANAI TOOL E' (6 £ /3.0mm) | 27
T-Wheel Wrench (1/8 Size) Tool for Wheel nut B-1 | KANAI TOOL Bit (Hex/3.0mm) Spare
YKWO11 ZIXF(5.5-7.0) YKW030| KANAI TOOL Ri—JLRA ¥ b K54 N=(3.0mm) | 4mm=*F+ v FE XY —IL
Spanner (5.5-7.0) BPB | KANAI TOOL Ball Point Driver (3.0mm) | Tool for 4mm Cap screw
YKW012 ZJXF(6.5-8.0) ZNENEY NORSETNHDET,
Spanner (6.5-8.0) There is a bit single article of a spare.
YKWO015| KANAITOOL 6 &L Y F K74 X=(15mm) | 3mmt v hEXBY —IL YKW030| KANAI TOOL E' b (R=JLRA >k /3.0mm) | <7 F
B KANAI TOOL Hex Wrench Driver (1.5mm) | Tool for 3mm Set screw BPB-1 | KANAI TOOL Bit (Ball Point/3.0mm) | Spare
INENEY NOBERFEOHDET, YKW055| KANAI TOOL /Ry 7 2 R 54 /\=(5.5mm) | 3mm+ v MY —IL
There is a bit single article of a spare. BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
YKWO015| KANAI TOOL £ k(6 f& /1.5mm) | 2~7 ThENEY NORSRDHD ET,
B-1 | KANAI TOOL Bit (Hex/1.5mm) Spare There is a bit single article of a spare.
YKWO055| KANAI TOOL £y h (iRy 7 Z /5.5mm) | 2 =7 F3
BXB-1 | KANAI TOOL Bit (Box/5.5mm) Spare
YKW070| KANAI TOOL Ry 7 2R 54 /\—(7.0mm) | 4mm7 v kY —)L
BXB | KANAI TOOL Box Driver (7.0mm) | Tool for 4mm Nut
ZnEnEy hORRTNHDET,
There is a bit single article of a spare.
YKWO070| KANAITOOL E'y k(Rw % X /7.0mm) | <7 F
BXB-1 | KANAI TOOL Bit (Box/7.0mm) Spare

56




LY2k8Jvy% ELECTRIC

=Y %

Part Names
NILFRY—F—Ry 7R 20

SEN
Description
1/10~1/8 7 /LA

K=Y %

Part Names
T—RI—Fv+—Iv—20

RE
Description
TIINE=DA= My MITIT =N o =Y

36209 | Multi Starter Box 2.0 For 1/10~1/8 models 36217 | Glow Starter Charger Plug heater delta peak auto-cut charger
IVIVREART -9 —Ry IR A=Y T—=249 —FARER
For starting the engine. Charger for plug heater
A& 7.2V Ny T —2 K E A& 12V BRAHE
Requires two 7.2V batteries Requires 12V power source
6215 | 27 T=29=20aVT 1 Y3 Y A=F— )| v7)-20719204-5-{757 -5~ Ny T —OBRERENEZH
Spark Booster 2.0 Spark booster with battery condition meter AVTAYavA—5—ff
36216S 2I=GT—=25—2.0 A YA 2200 fF | t979-1971vavx-9-£757t-4- Condition meter allows easy check
SPARK BOOSTER with ORION 2200 | Spark booster with battery condition meter of remaining battery power
AVRYNIATOTZTe—5~ 71322 SPEED HOUSE 7.2V 22HV Ni-MH /Xy 7!) —
Compact plug heater SPEED HOUSE 7.2V 22HV Ni-MH Battery
36216S| AU A 2200 \Z ) (R/IN=9 T—25—H) 71324 SPEED HOUSE 7.2V 36HV Ni-MH /ty 71—
-01 | ORION 2200 Loose Cell (for Spark Booster) SPEED HOUSE 7.2V 36HV Ni-MH Battery
GAB2201 | Gens ace LiPo 2500(7.4V/ LY—N-F | FE) | Z2EHAER

GA-B-RX-2500-2S2P-JR

For receiver

ACD
Part Names
SPFAT7IvIY—<T—
SP Knife Edge Reamer

FS
Description
RT DN NARET ICER
Tool for making holes on bodies.

80165

ACAVEA

Part Names

27 AR L > F(5.5/7.0/8.0/10mm)
Cross Wrench (5.5/7.0/8.0/10mm)

SFS
Description

3g219p| SP 71 7LV VI —=N— TSR | RF 1O NERET ICER 80166 | 2 7 T MANT—F— IS5ARAIILBSNLIE
SP Knife Edge Reamer Plus (B9 %) Flywheel Puller Detaching tool for flywheel.
Tool for making holes on bodies. JSA4RAILVF 541 LB L TE
(with Measurement Steps) 80167 | Flywheel Wrench Detaching tool for flywheel.
362618 KRF A7V LA RUART A Ay F— ARL=N [ RU ART « BBAY 2 964248 7 2 —I)LR> 7 500cc A =T 1 —I3AEHN I RE
KRF Stainless PC-Body Scissors Straight | Scissors for PC-body. Fuel Bottle 500cc For quick refueling.
360608| KREATYLARYART 195~ N=T | MU DRT 1 I\ S 86228 | XVTFYARY YR O=F1F(T7v7) | 49129V K BRCAR-IRVI Ry MiE
KRF Stainless PC-Body Scissors Curve | Scissors for PC-body. BK | Maintenance Stand Type Low (Black) | Shock Stand, with screw and magnet

_@',
mRyo2X )Xy BOX-BAG

IN—Y £
Part Names

NFS
Description

SRS
No.

=Y %
Part Names

NFS
Description

80460 Ew Ry 7 X DX TEIHICRE 876158 KYOSHO ¥+ U > /\wJ'L -+ X / 350x550x540mm
Pit Box DX Good for storing tools KYOSHO Carrying Bag L Size / 350x550x540mm
- X /542x300x397mm g7618 | KYOSHO Fr UV TT—Z(TZv7)| ¥4 X 1320x560x220mm
Size / 542x300x397mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
80461 Ey hRy IR TEIICEE 87619 | KYOSHO Fr UV I T—=Z(L v R)| 4 X /320x560x220mm
Pit Box Good for storing tools KYOSHO Carrying Case (Red) Size / 320x560x220mm
B X ] 420x240x330mm
Size / 420x240x330mm
80462 YV—JLiRy ¥ X - X / 330x230x65mm
Tool Box Size / 330x230x65mm
80463 JR—YRy J X L - X / 410x264x43mm
Parts Box L Size / 410x264x43mm
80464 JIR—=YIRy 7 XM -+ X/ 232x122x32mm
Parts Box M Size / 232x122x32mm
80465 JI—=YRy T XS 4 X /120x83x25mm
Parts Box S Size / 120x83x25mm
80466 | LNV T 2SS 1 X /89x36x26mm 3 A
Parts Box SS Size / 89x36x26mm 3pcs

57



VACAVE
Part Names
>V 2(3g)

RE
Description

7 v REIER%RT U X

HG Joint Grease

96162 Ring Gear Grease (3g) Fluorine special grease.
v OEFEZ R
Reduces wearing of gear
3 ~ Al i e »
96508 HG ¥aA Y hJUX YaA v BRI YR

Grease for joint part.

£/ -V OTSRIcRR BRENZS
Use into metal joint parts. Reduces the wear

SIL
0300-8

IS—V %

Part Names

1) J>A A JL#300 (80cc)
Silicone Qil #300 (80cc)

SIL
0350-8

1) VA JL#350 (80cc)
Silicone Oil #350 (80cc)

SIL
0400-8

21 QA A JL#400 (80cc)
Silicone Oil #400 (80cc)

SIL
0450-8

2V AV AA )L#450 (80cc)
Silicone Oil #450 (80cc)

SIL
0500-8

Y VA4 )L#500 (80cc)
Silicone Oil #500 (80cc)

SIL
0550-8

1) VA JL#550 (80cc)
Silicone Qil #550 (80cc)

SIL
0600-8

Y Q274 )L#600 (80cc)
Silicone Oil #600 (80cc)

SIL
0650-8

2 VA )L#650 (80cc)
Silicone Oil #650 (80cc)

SIL
0700-8

2\ VA4 )L#700 (80cc)
Silicone Oil #700 (80cc)

SIL
0750-8

1) QA JL#750 (80cc)
Silicone Qil #750 (80cc)

SIL
0800-8

1) VA JL#800 (80cc)
Silicone Oil #800 (80cc)

SIL
0850-8

2 AV AA )L#850 (80cc)

Silicone Oil #850 (80cc)

na
Description

5> )—F
for shocks.

')V AAI)L SILICONE OIL

IN—V %
Part Names
SIL | ¥ 3vA)L#1300 (40cc)
1300 | Silicone Qil #1300 (40cc)
SIL | ¥V 3>A)L#2000 (40cc)
2000B | Silicone Oil #2000 (40cc)
SIL | YA )L#3000 (40cc)
3000B | Silicone Oil #3000 (40cc)
SIL | ¥ )L#4000 (40cc)
4000B | Silicone Oil #4000 (40cc)
SIL | Y avAA)L#5000 (40cc)
5000B | Silicone Oil #5000 (40cc)
SIL | Y avA-)L#6000 (40cc)
6000B | Silicone Oil #6000 (40cc)
SIL | ¥V )L#7000 (40cc)
7000B | Silicone Oil #7000 (40cc)
SIL | ¥Y3>A)L#8000 (40cc)
8000B | Silicone Oil #8000 (40cc)
SIL | Y a>AAJL#9000 (40cc)
9000B | Silicone Oil #9000 (40cc)
SIL | ¥Y v )L#10000 (40cc)
100008 | Silicone Qil #10000 (40cc)
SIL | &Y YA JL#15000 (40cc)
15000B | Silicone Oil #15000 (40cc)
SIL | YA JL#20000 (40cc)
20000B | Silicone Oil #20000 (40cc)

nA
Description

T7H
for diffs.

T= A1)l CHEMICAL - OIL

SIL
30000B

VA2
Part Names

1) VA )L#30000 (40cc
Silicone Oil #30000 (40cc

SIL
40000B

Y QA4 )L#40000 (40cc
Silicone Oil #40000 (40cc

SIL
50000B

Silicone Qil #50000 (40cc

SIL
60000B

1) VA )L#60000 (40cc
Silicone Oil #60000 (40cc

SIL
1000008

)
)
)
)
21 VA1 )L#50000 (40ccg
)
)
)

Y Q74 )L#100000 (40cc
Silicone Oil #100000 (40cc)

SIL
200000

Y VA )L#200000 (40cc)
Silicone Oil #200000 (40cc)

SIL
300000

Y A )L#300000 (40cc)
Silicone Oil #300000 (40cc)

SIL
500000

Y QA4 )L#500000 (40cc)
Silicone Oil #500000 (40cc)

SIL
1000000

Y 374 JL#1000000 (20cc)
Silicone Oil #1000000 (20cc)

N

Description

T7H
for diffs.

58




EXFyb - UVT -9 v— (1)

Screw, Nut, Ring, Washer (1)

R R, AM RE R, A [ R A
No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
Cuyy 75vIFAAYF b FEVINA Y RER
@ C-Ring @I Flanged Nylon Nut @mmm Titanium Bind Screw
CUSZ(CT1/10A) Fv N M4x6.6)75 Y 74 AV(BA) A~ RER(M3X8)(F 5 ~/10A)
1-C11 | c.Ring(C11/10pcs) 10pcs| | 1-N4OS6FN | Nyt(M4x5.6) Flanged Nylon (5pes) | OPCS 1-S03008T | ging Screw(Titanium/M3x8/10pcs) | 1OPCS
EU>s FyMNGBE) 7559 FA OV RF-N/Th—/BA) A Y REZ(M3x10)(F% >~ /10A)
@ E-Ring 1-N4056FN-B Nut(M4x5.6) Flanged Nylon (Steel/Blue/8pcs) 8pes 1-503010T Bind Screw(Titanium/M3x10/10pcs) 10pcs
EU>Z(E1.5/10A) FyMNN4B8) 7559 FAOVRF-L/Ly K/BA) A Y REA(M3X12)(F5 >~ /10A)
1-B015 | E_Ring(E1.5/10pcs) 10pes| | 1-N40SGFN-R | \yy(41445.6) Fianged Nylon (Steel/Red/8pcs) | 8PCS 1-803012T | ging screw(Titanium/M3x12/10pcs) |10PCS
EYU > (E2.0/10A) @I FINZTSoIFA(AYF Y~ N1 Y RER(M3X15)(F% >~ /8A)
1-E020 E-Ring(E2.0/10pcs) 10pcs Aluminium Flanged Nylon Nut 1-803015T Bind Screw(Titanium/M3x15/8pcs) 8pcs
EU > (E2.5/10A) FyMNM&d5) 7559 FAOVFILZT-LK/AN) RIS~y TRER
1-B025 | £ Ring(E2.5/10pcs) 10pcs| | 1-NAO4SFNA-G | N t4xa.5) Flanged Nylon (Alumi /Gold/dpes) | 4PCS (@mﬂm Button Hex Screw
EU Y% (E3.0/10A) KA RER RE > ER(M2xd) (N 2 Z/TON)
1-E030 | £ Ring(E3.0/10pcs) 10pcs @mmmmmm Bind Screw 1-512004H | B;tton Screw(Hex/M2x4/10pcs) 10pcs
EU >4 (E4.0/10A) A~ RER(M2.6x4/10A) R~ ER(M2x5) (N 7 X/TON)
1-B040 | £ Ring(E4.0/10pcs) 10pes 1-502604 | ing Screw(M2.6x4/10pcs) T0pes| | 1-812005H | gyon screw(Hex/M2x5/10pcs) | 10PCS
EY >4 (E5.0/10A) I\ > RERZ(M2.6x6/10) KRG 2 EZ(M2.6x5) (N 7 Z/10A)
1-B050 | £ Ring(E5.0/10pcs) 10pcs 1-802606 | ging Screw(M2.6x6/10pcs) 10pes| | 1-812605H | g t1on Screw(Hex/M2.6x5/10pcs) | 10PCS
EU >4 (E6.0/10A) A > REZ(M2.6x8/10\) RE > ER(M3xd) (~v 2 Z/TON)
1-E060 E-Ring(E6.0/10pcs) 10pcs 1-802608 | g;p\g Screw(M2.6x8/10pcs) 10pcs 1-813004H | g j4ton Screw(Hex/M3x4/10pcs) 10pcs
EY > (E7.0/6 ) N1 Y REZX(M2.6x12/10A) AT Y EZ(M3x5)(Ny 2 Z/T0N)
1-B070 | £ Ring(E7.0/6pcs) 6pas 1-802612 | ging Screw(M2.6x12/10pcs) TOpes| | 1-813005H | gyston Screw(Hex/M3x5/10pcs) | 10PCS
EU >4 (E10.0/6A) N1~ REA(M3x6/10A) R > ER(M3x6)(~v 7 X/TON)
1-E100 | E-Ring(E10.0/6pcs) bpos | | 1-803006 | ging screw(Max6/10pcs) 10pes| | 1-S13006H | gytton Screw(Hex/Max6/10pes) | 10PCS
- Fvk XA~ REA(M3x8/10A) R > ER(M3x8)(Nv 7 Z/T0N)
@ Nut 1-803008 | Bing Screw(M3x8/10pcs) 10pes| | 1-S13008H | g0 Screw(Hex/M3x8/10pcs) 10pcs
v k(M2x1.6/10A) JXA > REZ(M3x10/10A) RSV EA(M3X10)(~Y 2 Z/10A)
1-N2016 Nut(M2x1.6/10pcs) 10pcs 1-803010 | gipg Screw(M3x10/10pcs) 10pcs 1-813010H | g jtton Screw(Hex/M3x10/10pcs) 10pcs
v k(M2.6x2.0/T0\) A~ RER(M3x12/10A) RE Y ER(M3X12)(~y 2 Z/10N)
1-N2620 | N yt(M2.6x2.0/10pcs) 10pcs 1-803012 | Bing Screw(M3x12/10pcs) 10pcs| | 1-813012H | B tton Screw(Hex/M3x12/10pcs) | 1OPCS
v k(M3x2.4/10A) N1~ REA(M3x16/10A) RV ER(M3X15)(~y 2 Z/10N)
1-N3024 | \yt(M3x2.4/10pcs) 10pcs 1-S03016 | Bing Screw(M3x16/10pcs) 10pes| | 1-813015H | g0 Screw(Hex/M3x15/10pcs) | 10PCS
F v ~(M4x3.2/10A) N4> REA(M3x18/10A) RV ER(M3X18)(~v 7 Z/10N)
1-N4032 | Nyt(Mdx3.2)(10pcs) 10pcs 1-508018 | ging Screw(M3x18/10pcs) T0pes| | 1-813018H | gyon Screw(Hex/M3x18/10pcs) | 10PCS
" ZILZF vy bk N1 > REZ(M3x30/10A) R > EZ(M3x22) (N 7 Z/8N)
@ Aluminium Nut 1-803030 | gjpg Screw(M3x30/10pcs) 10pcs 1-813022H | gj41on Screw(Hex/M3x22/8pcs) 8pcs
F v N(M3x2.4)(ZIL3/L v R/BA) A~ RER(M4x6/10A) R~ ER(M3x25)(Nv & Z/5N)
1-N3024A-R| Nyt (M3x2.4) (Aluminium/Red/5pcs) | 2PCS 1-804006 | ging Screw(M4x6/10pcs) 10pes| | 1-813025H | B t1on Screw(Hex/M3x25/5pcs) Spes
- FAOvF vy~ N1~ REA(M4x10/10A) R~ ER(M3x35)(~Nv 2 Z/5N)
@ Nylon Nut 1-804010 | Bing Screw(Mdx10/10pcs) 10pes| | 1-813035H | g1 Screw(Hex/M3x35/5pcs) Spes
+v (M2.6x3.0) 71O (BA) A~ REA(M4x15/10A) R > ER(MAx8)(~v 7 X/TON)
1-N2630N | \yt(M2.6x3.0) Nylon (5pcs) Spes 1-804015 | Bing Screw(Mdx15/10pcs) 10pes| | 1-S14008H | g, t15n Screw(Hex/M4x8/10pcs) 10pcs
+v h(M3x3.3) 71O (5A) I\ > REZ(M4x20/10A) RV E R (MAx10)(~Nv 7 Z/10A)
1-N3033N | Nyt(M3x3.3) Nylon (5pcs) Spes 1-804020 | gipg Screw(M4x20/10pcs) 10pcs| | 1-814010H | g 100 Screw(Hex/M4x10/10pcs) | 1OPCS
Fv M (M3x4.3) 710> (5A) NAYRTYEVTER RE S ER(MAX12)(Ny & Z/6N)
1-N3043N Nut(M3x4.3) Nylon (5pcs) 5pcs m Bind Self-Tapping Screw 1-814012H Button Screw(Hex/M4x12/6pcs) 6pcs
v M (M4x5.5) 0> (5A) TP/A1 >~ REZ(M3x8/10A) WY~ ER(MAX15) (N 2 Z/5N)
1-N4055N Nut(M4x5.5) Nylon (5pcs) 5pcs 1-S03008TP | 1p Bind Screw(M3x8/10pcs) 10pcs 1-514015H Button Screw(Hex/M4x15/5pcs) Spes
- FILIF4OVF vk TP/X1 ¥ REZX(M3x10/10A) RE > ER(MAX18)(Nv 2 Z/5N)
@ Aluminium Nylon Nut 1-803010TP | 1p ging Screw(M3x10/10pcs) 10pes 1-514018H | B 1100 Screw(Hex/M4x18/5pcs) 5pes
Fy R M26:30) 74 0¥ (FILS/HY XG5 TP/A4 ¥ REZ (M3x12/10A) R > £ (M4x20) (N 2 Z/5N)
1-N2630NA-GM| 1(012.6x3.0) Nylon (Aluminium/Gunmetalispes) | SPCS | |1-S03012TP| 1p Bing serew(M3x12/10pcs) 10pes| | 1-814020H | g, 10 Screw(Hex/M4x20/5pcs) Spes
I5VIFy h TP/X1 ¥ REZ(M3x15/10A) R > ER(MAx22) (N & A/5N)
EI Flanged Nut 1-803015TP TP Bind Screw(M3x15/10pcs) 10pcs 1-814022H Button Screw(Hex/M4x22/5pcs) Spes
Fv R (M3x3.7) 759 (10A) TP/A1 >~ REZ (M3x18/10A) Gmmmmm FHURI AT TRAER
1-N3037F | \yt(M3x3.7) Flanged (10pcs) 10pcs|  1-S03018TP| 1p ging Screw(M3x18/10pcs) 10pcs Titanium Button Hex Screw
Fv k(M4x4.5) 75> (10A) TP/X1 ¥ RE X (M4x10/10A) REVERM26x6) (N7 R/F5 /5N
1-N4045F Nut(M4x4.5) Flanged (10pcs) 10pes 1-804010TP | 1p ging Screw(M4x10/10pcs) 10pes 1-812606HT| 110 Screw(Hex/Titanium/M2.6x6/5pcs) Spes
E TP/X4 ¥ RE X (M4x15/10A) RV ER(M3XE) (N7 A/F 5 [8A)
gl Aluminium Flanged Nut 1-804015TP | 1p Bing Screw(M4x15/10pcs) 10pes|  11-813006HT) g1 Screw(Hex/Titanium/M3x6/8pcs) | 8PCS
F NMaxd5) 759 (FILE/HY A5 4N TP/ > R E X (M4x20/10A) REVEA(M3XE) (N7 A/FFV/8A)
1-N4045FA-GM Nut(M4x4.5) Flanged (Aluminium/Gunmetal/4pcs) 4pcs 1-804020TP| 1p gjng Screw(M4x20/10pcs) 10pcs 1-S13008HT | g 00 Screw(Hex/Titanium/M3x8/8pcs) 8pcs
m FYEITRIIANY T RER RYVEZ(M3X10) (NY T R/FFV/8AN)
Self-Tapping Button Hex Screw 1-813010HT Button Screw(Hex/Titanium/M3x10/8pcs) 8pes
TPIRZ > E R (M2.6x68)(N 7 Z/10A) RIVEAM3KI2) (Ny T A/FF V[8A)
1-512606TPH TP Button Screw(Hex/M2.6x6/10pcs) 10pcs 1-S13012HT Button Screw(Hex/Titanium/M3x12/8pcs) 8pes
TPR > E X (M3x8mm~Aw 2 2 /10A) RE Y ERM3KI5) (Ny 7 A/F5 V[8A)
1-813008TPH| 1p Bytion Head Screw(M3x8HEX/10pcs) | 1OPCS| | 1-S130T5HT| gyion Screw(Hex/Titanium/M3x15/8pcs)| 8PS
TPRS >~ E A (M3x10mmA Y 4 Z $6.6/10A) RE VERM3X22)(AY I R/F 5 /4N
1-813010TPH| 1p gyt19n Head Screw(M3x10HEX96.6M0pcs) | 1OPCS|  [1-813022HT | & 10 Serew(Hex/Titanium/M3x22/4pcs)| 4PCS
REYVERMAXE) (NY I R/FH[5N)
1-814008HT Button Screw(Hex/Titanium/M4x8/5pcs) 5pcs
1-614012HT MYV ERMAXI2)(NY I R[F TV /AN) apcs

Button Screw(Hex/Titanium/M4x12/4pcs)

59



EX<Fybh-UVT-TvIv— (2)

Screw, Nut, Ring, Washer

RE ‘ B AH RE ‘ B AM RE ‘ B A¥
No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
Im FrvyTER Dmmmm YIANYIZER Dmmmmm 9'_-’5/"_/*7“5/\\y7;(l:“7\
Cap Screw Flat Head Hex Screw Titanium Flat Head Hex Screw

2008 | Sor S i eapiey ||| | 132808 | e oxroon 109C5| [1-532008HT £ s | S
rs22610 | oS i aopey |5 | | 1320 | e oxaronon 109cs| [1-532008HT £ i | EPS
rseste | ey |50 | | 13000 | 2 e anapon) |109cs| [1-535010T| 2 magoichpn) |55
1522616 | St Semiinoantpey ||| | 150008 | enaapo [109s| [1-53801T 2 agaishon | 5P
1523006 | ot S it spos || 1-539008H | et S inanonon 1098 (13001 F e amimatoishoe | 5P
52008 | Eor S s spos || 1-539010H | ot ouiimatroon 10958 (123018 £ iAo | 6P
FSE010 | oS oy |5 | | 1300z | e aronen 106es| [-S34010nT £ o | P
rsea0te | C ey | SPes| | 1sa0tH | e aronen [109| [1-S3401SHT 2 s | P
182015 | ot ity | 5P| | 1500t | eenaronen 1095 [1-53402HT F e et | P
rS01e | oS e atoispaey | SPes || 1Saa0ten | 2 A eenanopen [100es| | DI 2 e Saen
rs2a020 | oS anrepeey | SPes || 134008 | andapoe) |10RCs| | SOOETRT 1 bt 109
rse0ze | C o ey |sees| | 1ssanton | eaaorosen [109s| | HSSSOTZTRT o opn 1093
152025 | oS ey ||| 1sa0tzn | e aronen 19| (SIS TRT 1 ramamotac) | P
rs2a0a0 | oS ey |5 | | 130t | o aronen 10958 [ SOISTRT 1 ramamicspes) | P
82035 | Sor S ey ||| 130t | oxaaanc) | P8 | [ HSOTRT T a0 | S
rsea010 | oy | Sees| | 1ssanaon | eatiapot) | P3| [ SSOZSTPT 1 e o amameaapes) | S
Im Fjlaang/ed/ éijgcéz =4 1-834025H ga?:ez\é,\ggrﬁv%)ﬁ(e/\x/lolfxz\s//g;\:)s,) 5pcs Ommmmm Z{_o/:nliﬁead Screw
1-523006F :CF;;;écjrfeiv?l\/(lgi?é;(gngzc;;p({:gS)\) 5pcs m :: :eZdKOSZIZ;'fp;;ing Screw 1-542008 ;oﬁn%\;s(c(:’r\gvzv)((laélg/i\o)pcs) 10pcs
SEI00EF | Con L marangeanes | 8| | 1SO208TP | 1o iz oo [10965| | 1542010 | oS gy [10ves
rs2a000F | 0 S o iairimguaromen | 598 | |1-592008Te 1 odnopes) [105es| | 1sazors | aopos [10ves
SRA010F | Co0 s cwénoPiangedionesy | %8| | 1-SIS008TR | 1o Mmtopes) [10905| | 1592625 | B S cuoopos |100es
[)mmmm ::jIL: If;/:d Screw 1-S33008TP -IT—E?:IZ ﬁ;((:ll\gifvcgl\?;;g/mpcs) 10pcs 1-842630 ;o?n:;s(é,r\gvzv(?llxjgi?}gﬁ))pcs) 10pcs
1-§32006 ;Tla?l-lt;;a(d(’\ggr);(jv/(z\/lgi\g/10pcs) 10pcs 1-S33010TP IEEIZ E‘;((i,\g:)r(e]v?(/l\/]lgx?())MOpcs) 10pcs 1-543006 ;—o/:n%\ééxvsv?laglgi\gpcs) 10pcs
532608 | i Sammzdnopes  [100| | 1S20012TR | 10 e tnopes) [100cs| | Se0i2 |2 opes)[100es
1-832612 ga?:;icgl\éfrfxgl\%l}gé%Opcs) 10pes 1-833015TP $E?—‘LIZ ﬁ;&r\/g)r(;v?(ﬂgxi\é/mpcs) 10pcs m I:_o/:rfd :ietad/ Saz;ltf:j'l'zapping Screw
1-833006 ga?:;ii(’\ggr)f/v/(:\/l%i\g/wpcs) 10pcs 1-834015TP -IT—E?:IZ Eélt(:l,\gi)r(;v?(/l\/]lz?x?;/wpcs) 10pcs 1-842008TP Isggjsdé(c’\r/[eax(?ﬁgx%ﬁ())pcs) 10pcs
1-S33008 ga?ﬁ;ééhggéi/(:\/l%ig/mpcs) 10pcs|  |1-S34020TP IEZZ ﬁé%ﬁfi?(ﬂfé&no;)cs) 10pcs|  |1-542010TP Igﬁnt;@(c“rﬂe%%/ﬁgﬁépcs> 10pcs
83010 | 2 i SomMantonopes  [1090s| - |1-S24025TP | 10 7 o oanopos) [106cs| |1-S43008TP | 10 e tpes)[100cs
1-833012 g::;icgl\gf:alvz(as?({\z)/mpcs) 10pcs l)mmmmm 'ﬁtjn\i/u:::t‘ﬁead Screw 1-543012TF Iséasdéghgﬁ:\ﬂzsggﬁ())pcs) 10pcs
153016 | 7 S emanopes  [109s| | TS3m008T | 2 opes|109C5| | 1S4001STP | TE o Seremacranopes)  |10PCS
1-833030 ga?ﬁ;z\;hgg;?/vo(l{ﬂgggs)/wpcs) 10pcs 1-833012T ;lea?HliZ(;(S’\(/:lg\;/}'l'zit)a(ii/;é:102/)1\3pcs) 10pcs

534006 | 1t Sormaraniriopes)  [100cs| | 18340087 | )| S

rs012 | A il Soemmananones 100 | TS3a010T | pes) | 6Ps

rsa015 | B Seemnaniopes  [109s| | Tsaa01sT |2 s | 7S

1-834018 :a?:;\é’\gi;vs(l{/l]zgg)/mpcs) 10pcs 1-834020T ::Hi;(gfzi);\lz(gi)tg:ilin;/l\/l/;;;))/4pcs) 4pcs

1-634020 HZEZ(M4x20/10A) 10pes

Flat Head Screw(M4x20/10pcs)

60




EXFybh - UVT Dy y— (3)

Screw, Nut, Ring, Washer (3)

RE | B A% RE | B A% RE | B AH
No. Parts Names Quantity No. Parts Names Quantity No. Parts Names Quantity
) Ste‘tyS'::rEwZ @ V?Ia/sk;f - @ S/hﬁn

859003 | ol rew(axai0pcs fopos| | 1200604 | v e anopes) | [100es| | 96046 | g a0 400.310pcs) [10PCS
1859004 | o ewnaOpen topos| | 1W0705 | T o) [106es] | seeat | 011 20:310pcs) [10PeS
1859005 | Gt rcworanOpen topes| | 1Wa00705 | vt o anones) - [100es| | seesz | i .atones) |10P°S
1S5006 | Gt rew(iOpen fopcs| | 1WA00805 | vt o snopes) - [10%es| | s684a | o o003 t0pes) [10PCS
1859008 | oo rcwoeaitpen fopos| | 1WA00910 | vl e onopes) | [10%es| | 96844 | 010201 0ps) [10PCS
FSSI010. | ol creatonopes [10Pes] | 1wa01010 | o) [1opes| | seese | sewo 0 caposy | P
FSS012 | o SoromManzintpen 10005 | 1wa0100s | o e opee) [10mes| | 98847 | Selo 02| S

v hEZX(M3x18/5A) 7w+ —(M4.5x10x0.5/10A) 13x16x0.15 mm2/ L SUS (10A)

1-853018 | 5o Screw(M3x18/5pcs) 5pcs 1-W451005 Washer(M4.5x10x0.5/10pcs) 10pcs 96772 13x16x0.15mm Shim SUS 10pcs
859020 | o enozarsnen spos | | 11500805 | ocrorumn050pes) |19 | 96773 | 51,0 5o Sim(apes spes
85025 | oS rewxzacn spos | | 1501208 | ot user0onopes |19 | 95774 | o0 srm Smimisped spes
1554004 | Gt o rcwMcatopen topes) | 1WI01105 | oetumernosspeny |5 | 96775 | G0 mm Snimitopes) | 10Pes
1854005 | Gt crew(Méaitpen s | O g Washer 9946 | 151600, 15mm Srim{1opes) |10%eS
854008 | ol rewMéi0pcn 109cs| [ 1WIO0G1SS] panarapringhnint Srcpon 1098 | 98947 |G e ot ommiopesy |10Pes
1-S54010 Stetjstri\nilsﬂhﬁj;(g/g[/fs])\ ) 6pcs

FSS012 | G Sorominizintpen |13

854020 | ol rewMiarsren spes

1855004 | ol e seaped spes

855040 | oS rewnddsoen spes

61




"Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEIIAERERICRSETWEEEZEXRT

OBRmEIHOLULIED BLUTUESTZHBAETEART /=Y P AT aV/\—VYEEA
U JTERDICEITENTEED,

ON—VIERETEEBALTWLLEMN BEICTHREVWSSIEF. ZEAY A
VIay I THBATEIENTEEXT,

XEXIWAEICE D REEFHRDERD T, RBWEBY 1 M TZHRESEE W,
XBETFEAREE - LIPAREXCIRBEEEEX LOBHICED. EnZBAN SN
LT DTHOMUSHTTHELIEE,

1.FTRBETHRDHLLTIESZ L,

T BELDOBIEN. COEBREBBEVNKRD W LW BIEICSEELLEV SHFED/S—YDIEEH
HNILEIBATEE T, ZORICHEI /BN BAZE 2 RIFEICHRDEBAN R L—XIIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETETHEBDO/NN =YD R xRN ST B ETH . RBOTAY S V=V ERE MBI NIEZFDH TEXTEEXT,
TAYSAVI—YVEEBIE. SHFLD/—YDRBVPHESZEEREICTEXLTLESIVW. EEERBEREZREIIA VLW EITNh
B CTI . BEROCEBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: BURFRIAE TRER B: BETRELRN—Y%Z C: 2iEXHS5H3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: k0%
%ﬁ&{%gyﬁf o7 l\e_\yEﬁE

RIS ZD

A7V H—H

BHENITY,

\. J

2.B[EICTTITRRWVERIE @AY SIYYayv 7 THBATEET,

( )
REAYZAaYv T THBAT S,
[m] -2 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, E
\_ )
REkistt

T243-0021 #FIEEARTEBE3I050 ERFZIARALHI—TF
OEBVWA I —Y—HREXT
EiE 046-229-4115 Zf1M - B~ (fifRE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDERWS TS E

SR Z I HAERICIRS a4
Y TlED, BEUTHTLEFL WD BVWERESIWVWELES, SBAWZEW:
IRFGEEECIE. RELI——HEAEASHEWVWEELLET W,
REALI—Y—HERAEABEVWEEORIE. FEZFEW LN, TEOEBWEEHEK
[CHEBRIFEZ CEADD R, 77V I AXEIEEETEED <2V,

RENOEHWSEE - "REI1—Y—H%=E,

RAICBEANEEORIEE, TREI—Y—HHKE ICTERI LSV,
BEWEETOREIE. SFTICERYPEL/ BGREZ CARDS A, X/ BRGHGREOR-IE, TEES, BnES
(F—No)ZRW3HE, BBENEFRNICEHMSELLEE L,

szcosmnatir: 040-229-41 15 =sscosmuati BR~em@RsR%R)13:00~1800,

. _ _ _ FAX Tl 24BR BRIV AT OS % U TREN £ 7. B, DEEn
Faxcosmnati: 046-229-403 DB BEAN BT, B AR~ S B (REEER)

BETOsMVEEE : T243-0021 #/I|IE FEAT MA3050 EARTFIARAA VT T—TF
RSt 1 ——1EK=E%E

-------------------------------------------------------------------------------------------- BEUR U oo

HRWS AR

FEWEG ARG FAXEZIEEETEEDLIEEWVWBE XTI R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.33017 EEEE 1v 77—/ MP10T )
5% BwEHFE [EA
CHAMS ®= = = ) #A\ # A H
SR X—h—% ERG . T—5—
ARG “RBO vy
TUHF
— R/CEE # £
E T -
it #iE
FF 12
CEED .
oy B ( ) FAX ( )
FHOBMIC | e
AR sk | BA ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R BHATS : @ | ZNo.cmerm )
f - N
BEIWE T AR a1/ SRR Eoc— I OmRES (F—No) AN HE, BENEAMICSEALLEE N,
\ )

KRERARE TR, BEROBEABROREICHEANTED T, BERLDO, EXRUBHVAEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DHAZRE | CE=EICIRH
UIeDRRI 2L 5BIERBDELA. (1)BEROFFOEREER T BE, QFRICEDEHTRAEREZ I LHE, Q)Y —EXDREDIHUHDOEFEELICHTT 2158,



THE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

RERAS

T243-0021 #HR/I|REKRMMEHZ050 ER7 VX MXA V5T —7F

[ A EEOREBRERREL T @1 —HHAFEBEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R#HRE%Z<)13 1 00~18 : 00

619222061 PRINTED IN JAPAN



	P001 INF MP10T_out
	P002 INF MP10T_out
	P003 INF MP10T_out
	P004 INF MP10T_out
	P005 INF MP10T_out
	P006 INF MP10T_out
	P007 INF MP10T_out
	P008 INF MP10T_out
	P009 INF MP10T_out
	P010 INF MP10T_out
	P011 INF MP10T_out
	P012 INF MP10T_out
	P013 INF MP10T_out
	P014 INF MP10T_out
	P015 INF MP10T_out
	P016 INF MP10T_out
	P017 INF MP10T_out
	P018 INF MP10T_out
	P019 INF MP10T_out
	P020 INF MP10T_out
	P021 INF MP10T_out
	P022 INF MP10T_out
	P023 INF MP10T_out
	P024 INF MP10T_out
	P025 INF MP10T_out
	P026 INF MP10T_out
	P027 INF MP10T_out
	P028 INF MP10T_out
	P029 INF MP10T_out
	P030 INF MP10T_out
	P031 INF MP10T_out
	P032 INF MP10T_out
	P033 INF MP10T_out
	P034 INF MP10T_out
	P035 INF MP10T_out
	P036 INF MP10T_out
	P037 INF MP10T_out
	P038 INF MP10T_out
	P039 INF MP10T_out
	P040 INF MP10T_out
	P041 INF MP10T_out
	P042 INF MP10T_out
	P043 INF MP10T_out
	P044 INF MP10T_out
	P045 INF MP10T_out
	P046 INF MP10T EX_out
	P047 INF MP10T EX_out
	P048 INF MP10T EX_out
	P049 INF MP10T EX_out
	P050 INF MP10T EX_out
	P051 INF MP10T EX_out
	P052 INF MP10T SPARE_out
	P053 INF MP10T SPARE_out
	P054 INF MP10T OPTIONAL_out
	P055 INF MP10T OPTIONAL_out
	P056 INF MP10T OPTIONAL_out
	P057 INF MP10T OPTIONAL_out
	P058 INF MP10T OPTIONAL_out
	P059 INF MP10T S,N,R,W_out
	P060 INF MP10T S,N,R,W_out
	P061 INF MP10T S,N,R,W_out
	P062 kounyuu_out
	P063 FAX_out
	P064 INF MP10T_out

